FCC 47 CFR PART 15 SUBPART C
INDUSTRY CANADA RSS-247 ISSUE 1

CERTIFICATION TEST REPORT
FOR
CORE NODE EXTERNAL, WiFi
MODEL NUMBER: CNEX-277W2N, CNEX-480W2N

FCC ID: SXNWYSBMVGX4I
IC ID: 20569-WYSBMVGX4I

REPORT NUMBER: 15U21052-E1V2
ISSUE DATE: OCTOBER 12, 2015

Prepared for
SENSITY SYSTEMS, INC.
1237 ARQUES AVENUE
SUNNYVALE, CA 94085, U.S.A.

Prepared by
UL VERIFICATION SERVICES INC.
47173 BENICIA STREET
FREMONT, CA 94538, U.S.A.
TEL: (510) 771-1000
FAX: (510) 661-0888

NVIAD

NVLAP LAB CODE 200065-0



REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGXA4I

Revision History

Issue
Rev. Date Revisions Revised By
Vi 9/30/15 Initial Issue
V2 10/12/15 Updated Section 6 D. Coronia
Page 2 of 92
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701)
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015

FCC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I
TABLE OF CONTENTS
1. ATTESTATION OF TEST RESULTS ..ottt e e e e e e et e e e e e e eean 5
A N =3 I\ = = (O] 1@ I 1€ S 6
3. FACILITIES AND ACCREDITATION .ttt e e e e et e e e et e e e eanans 6
4. CALIBRATION AND UNCERTAINTY ettt e e s e et e e e e et s e e e e e eaaeeannaees 6
4.1. MEASURING INSTRUMENT CALIBRATION ..ottt 6
4.2.  SAMPLE CALCULATION ..o e e et e e e et e et e e et e e en e e eeanas 6
4.3. MEASUREMENT UNCERTAINTY ..ottt e et e et n st eneeaans 7
5. EQUIPMENT UNDER TEST ..eiiii it e e e et e et e et e et e e et e e aa e e eaan s 8
5.1. DESCRIPTION OF EUT ot e et e e e et s e et e e et e e eaan s 8
5.2.  MAXIMUM OQUTPUT POWER......coii it a e e s 9
5.3. DESCRIPTION OF AVAILABLE ANTENNAS ...t 9
5.4. WORST-CASE CONFIGURATION AND MODKE......cciiiiiieiii e 9
5.5. DESCRIPTION OF TEST SETUP ... e 10
6. TEST AND MEASUREMENT EQUIPMENT ...cunii et e e e e 12
7. MEASUREMENT METHODS ...ttt e et e e et e et e e et e e e e aeaas 13
8. SUMMARY TABLE ..o e e e e e e aaan 14
9. ANTENNA PORT TEST RESULTS ..o e e et e e ean 15
9.1. ONTIME, DUTY CYCLE AND MEASUREMENT METHODS.........ccciiiiiieiieeieeeis 15
9.1.1. ON TIME AND DUTY CYCLE RESULTS ... 15
0.2, B AB BANDWIDTH...ceuiiiiiieii et e et e e e e e e et e e e e e et e e eaneens 16
9.2.1. 802.11b MODE IN THE 2.4 GHZ BAND ......ottuiiiii e 17
9.2.2. 802.11g MODE IN THE 2.4 GHZ BAND ......uuiiiiiieeee et 17
9.2.3. 802.11n HT20 MODE IN THE 2.4 GHZ BAND .....ucotiieeeeeeeeeeeeeeeee e, 17
9.2.4. 6 dB BANDWIDTH PLOTS ...t e e 18
0.3, 9990 BANDWID TH ...t e e e e e et e e e e et e e e e e et eeaaae 21
9.3.1. 802.11b MODE IN THE 2.4 GHZ BAND ......covtiiii e 21
9.3.2. 802.11g MODE IN THE 2.4 GHZ BAND ......uitiiiiiii e 21
9.3.3. 802.11n HT20 MODE IN THE 2.4 GHZ BAND ...t 21
9.3.4. 99% BANDWIDTH PLOTS ..ot e e e e eaes 22
0.4, OUTPUT POWER.....cuiiiii et e e e et e e e e e aans 25
9.4.1. 802.11b MODE IN THE 2.4 GHZ BAND ......oui i et 26
9.4.2. 802.11g MODE IN THE 2.4 GHZ BAND .......uiiiiiiiii et 27
9.4.3. 802.11n HT20 MODE IN THE 2.4 GHZ BAND .....ucotiiieeeeeeeeeeeeee e, 28
Page 3 of 92

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701)
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015

FCC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I
LS TR T = I LSRR 29
9.5.1. 802.11b MODE IN THE 2.4 GHZ BAND .......u i 30
9.5.2. 802.11g MODE IN THE 2.4 GHZ BAND ......uuiiiiii e 30
9.5.3. 802.11n HT20 MODE IN THE 2.4 GHZ BAND ......cooiiiiiii et 30
O0.5.4,  PSD PLOT S ittt an 31
9.6. QOUT-OF-BAND EMISSIONS .....oiiiiii e e e et e e e et e e e e eees 34
9.6.1. 802.11b MODE IN THE 2.4 GHZ BAND .......ttiiii i 35
9.6.2. 802.11g MODE IN THE 2.4 GHZ BAND .......uiiiiiiiii et 37
9.6.3. 802.11n HT20 MODE IN THE 2.4 GHZ BAND ..o 39
10. RADIATED TEST RESULTS ....i ittt e et e et e s e et e e e aaa s 41
10.1. LIMITS AND PROCEDURE........ ittt e et e e ara s 41
10.2. TRANSMITTER ABOVE 1 GHzZ....cee e 42
10.2.1. TX ABOVE 1 GHz 802.11b MODE IN THE 2.4 GHz BAND.......ccccvviiiiiiiieeeeenn, 42
10.2.2. TX ABOVE 1 GHz 802.11g MODE IN THE 2.4 GHz BAND........ccoiviiiiiiiiiiiis 55
10.2.3. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 2.4 GHZ BAND .........ccevvvunnn. 68
10.3. WORST-CASE BELOW 1 GH2Z ...ttt 81
11. AC POWER LINE CONDUCTED EMISSIONS ..ot 84
D S I ) = [ I I 1 P 89

Page 4 of 92

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701)
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGXA4I

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SENSITY SYSTEMS, INC.
EUT DESCRIPTION: CORE NODE EXTERNAL, WiFi
MODEL: CNEX-277W2N, CNEX-480W2N
SERIAL NUMBER: N01334064, NO123155F
DATE TESTED: AUGUST 14-31, 2015
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass
INDUSTRY CANADA RSS-247 Issue 1 Pass
INDUSTRY CANADA RSS-GEN Issue 4 Pass

UL Verification Services Inc. tested the above equipment in accordance with the requirements set forth in
the above standards. All indications of Pass/Fail in this report are opinions expressed by UL Verification
Services Inc. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results show that
the equipment tested is capable of demonstrating compliance with the requirements as documented in
this report.

Note: The results documented in this report apply only to the tested sample, under the conditions and
modes of operation as described herein. This document may not be altered or revised in any way unless
done so by UL Verification Services Inc. and all revisions are duly noted in the revisions section. Any
alteration of this document not carried out by UL Verification Services Inc. will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification, approval,
or endorsement by NVLAP, NIST, any agency of the Federal Government, or any agency of any
government.

Approved & Released For

UL Verification Services Inc. By: Tested By:
ATy
' .- '] " 'I" -
dfn@ﬂwu__ﬁ )JW
"'H_I
DAN CORONIA STEVEN TRAN
CONSUMER TECHNOLOGY DIVISION CONSUMER TECHNOLOGY DIVISION
WISE PROJECT LEAD WiSE LAB ENGINEER
UL VERIFICATION SERVICES INC UL VERIFICATION SERVICES INC
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with FCC CFR 47 Part 2, FCC CFR 47
Part 15 C, and ANSI C63.10-2009 for FCC and ANSI C63.10-2013 for IC, RSS-GEN Issue 4, and RSS-247 Issue
1.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 47173 and 47266 Benicia
Street, Fremont, California, USA. Line conducted emissions are measured only at the 47173 address. The
following table identifies which facilities were utilized for radiated emission measurements documented in
this report. Specific facilities are also identified in the test results sections.

47173 Benicia Street 47266 Benicia Street
[X] Chamber A(IC: 2324B-1) [ ] Chamber D(IC: 2324B-4)
[X] Chamber B(IC: 2324B-2) [ ] Chamber E(IC: 2324B-5)
X] Chamber C(IC: 2324B-3) [ ] Chamber F(IC: 2324B-6)

[ ] Chamber G(IC: 2324B-7)
[ ] Chamber H(IC: 2324B-8)

UL Verification Services Inc. is accredited by NVLAP, Laboratory Code 200065-0. The full scope of
accreditation can be viewed at http://ts.nist.gov/standards/scopes/2000650.htm.

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been calibrated in
accordance with the manufacturer's recommendations, and is traceable to recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) + Cable Loss
(dB) — Preamp Gain (dB)
36.5dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m
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4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.52dB
Radiated Disturbance, 30 to 18000 MHz 4,94 dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The Sensity Systems Core Node EX is an integral part of the Sensity NetSense platform - an open
architecture-based light sensory network that can be deployed along with LED luminaires. Sensity’s
NetSense Core Node EX has been designed to instantly convert any lighting manufacturer’s LED fixtures
into IP-enabled sensory node in a light sensory network that provide both the lighting control and cloud-
based IoT services via a standard NEMA socket.

Main Features

e Multi-sensor wireless communication and control

e  Directly mounts to the luminaire via existing NEMA photocell socket (Complies with ANSI C136.41)
e  Onboard GPS

e  Controls power and light output of LED luminaire via LED driver and 0-10V dimming standard

e  Measurement and reporting on electrical and sensor data

e  Provides auxiliary power to additional devices

e Monitors status of LED luminaire and network

e Embedded antenna

e  Measurement and Control

The Core Node EX is connected to incoming AC mains and the LED driver. This direct connection provides
on/off control and performance monitoring of the luminaire. Luminaire dimming control follows 0-10VDC
dimming standard. Power monitoring and measurement is achieved by an onboard Energy Management
IC.

Onboard microcontroller manages data communication, sensor control, fault management and status
reporting.

Communication and Security

Communication to the device is achieved by using standard 802.11 a/b/g/n (WiFi version) wireless
communication protocols. Highly secure, certification based authentication for every device, TLS 128-bit
encryption.

Sensors

Onboard sensors include power and accelerometer sensors. Sensor module includes ambient light, PIR
motion, and temperature sensors.
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5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum conducted output power as follows:

Frequency Range Mode Output Power| Output Power
(MHz) (dBm) (mW)
2412 - 2462 802.11b 15.9 38.90
2412 - 2462 802.11g 14.8 30.20
2412 - 2462 802.11n HT20 13.9 24.55

5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes an embedded antenna, with a maximum gain of 3.0dBi.

5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission and power line conducted emission were performed with the EUT set to
transmit at the channel with highest output power as worst-case scenario.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y, Z it was
determined that X orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in X orientation.

Based on the baseline scan, the worst-case data rates were:

802.11b mode: 1 Mbps

802.11g mode: 6 Mbps
802.11n HT20mode: MCSO
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

AC line source N/A N/A N/A N/A
Laptop Lenovo N/A N/A N/A
/O CABLES

NEMA plug (7-pin ANSI C136.41): 3 plugs for AC power

1 AC Power 1 . Non-shielded 1.0 N/A
Connects to a NEMA receptacle (support equipment)

TEST SETUP

The EUT is a stand-alone unit during the tests. Test software exercised the radio card.
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SETUP DIAGRAM FOR TESTS

LAPTOP

MAIN POWER SOURCE
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this report:

Test Equipment List

Description Manufacturer [Model Asset Cal Due
Spectrum Analyzer, 44 GHz Agilent / HP E4446A C01069 |12/20/15
Spectrum Analyzer,9KHz-40GHz HP 8564E C00986 [04/01/16
EMI Test Receiver, 9 kHz-7 GHz R&S ESCI 7 1000741 [08/07/16
EMI Test Receiver, 30 MHz R&S ESHS 20 N02396 |(08/18/16
Peak Power Meter Agilent / HP E4416A C00963 [12/13/15
Peak / Average Power Sensor Agilent / HP E9327A C00964 |12/13/15
Antenna, Horn, 1-18 GHz ETS 3117 C01022 |02/21/16
Antenna, Horn,18- 26 GHz ARA MWH-1826/B |C00946 |11/12/15
Antenna, Horn, 26-40 GHz ARA MWH-2640 C00891 [06/28/16
Antenna, Bilog, 30MHz-1 GHz Sunol Sciences (JB1 T243 03/06/16
RF Preamplifier, 100KHz -> 1300MHz |HP TBD C00825 ([06/01/16
RF Preamplifier, 1GHz - 18GHz Miteq NSP4000-SP2 |924343 |[03/23/16
RF Preamplifier, 1GHz - 26.5GHz HP 8449B T404 06/29/16
AC Power Supply, 2,500VA 45-500Hz |Elgar-Ametek CW2501M FO0013 |CNR

RF Preamplifier, 1GHz - 40GHz Miteq NSP4000-SP2 |C00990 [04/07/16
Attenuator / Switch driver HP 11713A F00204 [CNR

Low Pass Filter 3GHz Micro-Tronics LPS17541 F00219 [05/23/16
High Pass Filter 5GHz Micro-Tronics HPS17542 F00222 [05/22/16
High Pass Filter 6GHz Micro-Tronics HPM17543 F00224 [05/22/16
Radiated Software UL UL EMC Ver 9.5, Jul 22, 2014
Conducted Software UL UL EMC Ver 9.5, May 17 2012
CLT Software UL UL RF Ver 1.0, Feb 2 2015
Antenna Port Software UL UL RF Ver 2.1.1.1, Jan 20 2015
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7. MEASUREMENT METHODS

KDB 558074 D01 DTS Meas Guidance v03r03: Measurement Procedure AVGPM-G is used for
power and AVGPSD-3 is used for power spectral density.

Unwanted emissions within Restricted Bands are measured using traditional radiated procedures.

Band edge emissions within Restricted Bands are measured using RMS with duty cycle factor
offset method.
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8. SUMMARY TABLE

FCC Part Section | RSS Section(s) Test Description Test Limit Test Test Worst Case
Condition Result
15.247 (a)(2) | RSS-2475.2.1 |Occupied Band width (6dB) | >500KHz Pass 9.81 MHz
2.1051,15.247 (d)| RSS-24755 ganq Edgé / Conducted -20dBc Pass -32.08 dBm
purious Emission Conducted
15.247 RSS-2475.4.4 |TX conducted output power <30dBm Pass 15.9dBm
15.247 RSS-2475.2.2 |PSD <8dBm Pass -5.42 dBm
15207(a) | Rss-GENgg |ACPowerlineconducted | oo onqg Pass | 46.4 dBUV(AV)
emissions
15.205, 15.209 | RSS-GEN 8.9/7 |Radiated Spurious Emission | <54dBuv/m| Radiated Pass 45,75 dBuv/im
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9. ANTENNA PORT TEST RESULTS
9.1. ON TIME, DUTY CYCLE AND MEASUREMENT METHODS

LIMITS

None; for reporting purposes only.

PROCEDURE

KDB 789033 Zero-Span Spectrum Analyzer Method.

9.1.1. ON TIME AND DUTY CYCLE RESULTS

802.11b/g/n mode duty cycle is 100%
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9.2. 6 dB BANDWIDTH
LIMITS

FCC §15.247 (a) (2)

ICRSS-2475.2.1

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

Reference to KDB 558074 D01 DTS Meas Guidance v03r03: The transmitter output is connected to a
spectrum analyzer with the RBW set to100KHz, the VBW >= 3 x RBW, peak detector and max hold.

RESULTS
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9.2.1. 802.11b MODE IN THE 2.4 GHz BAND

Channel{Frequency|6 dB Bandwidth{Minimum Limit
(MHz) (MHz) (MHz)
Low 2412 9.81 0.5
Mid 2437 10.02 0.5
High 2462 10.02 0.5
Worst 9.81
9.2.2. 802.11g MODE IN THE 2.4 GHz BAND
Channel{Frequency|6 dB Bandwidth|Minimum Limit
(MHz) (MHz) (MHz)
Low 2412 16.53 0.5
Mid 2437 16.50 0.5
High 2462 16.55 0.5
Worst 16.50
9.2.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
Channel{Frequency|6 dB Bandwidth|{Minimum Limit
(MHz) (MHz) (MHz)
Low 2412 17.82 0.5
Mid 2437 17.82 0.5
High 2462 17.82 0.5
Worst 17.82
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9.2.4. 6 dB BANDWIDTH PLOTS

11b 2.4 (Low Channel) 11b 2.4 (Middle Channel)
W Agilent 22:36:07 Fug 13, 2015 L [Freg/Channel Agilent 22:31:45 Aug 13, 2615 L |Freg/Channel
APw3.3(0808515),, Conducted B a Ml 9.819 MHz] Center Freq APY3.3(088515),, Conducted B a Mkrl 16.616 MHz Center Freq
Egiai@ dBm #Atten 20 dB 8.211 dB 5 41200009 Gl E;iazk@ dBm #Atten 28 dB -0.862 dB 5 13700000 GHa
Log | Log ‘
10 i | N StartFreg| | |18 " ! - Start Freq
dB/ ) 33 2.49450908 GHz dB/ &l ) 2.42989088 GHz
Offst Offst
éé‘l Stop Freq éél = Stop Freq
ol 2.41950808 GHz ol 2.445000088 GHz
0.9 BB
ABn CF Step| ABm CF Step
1.5 MHz 1.6 MHz
#PAvg Futo Man #PAvg Futa Man
189 F 168 |
V1 52 | Freq Offset, VL 52 | Freq Dffset
53 FS 0. He 83 F 0. Hz
fR | I———————— An | I————————
Ecb: Signal Track £ Signal Track
FTun FTun
Sup On Ot Swp | In Off]
|
Center 2.412 000 GHz Span 15 MHz Center 2.437 000 GHz Span 16 MHz
#Res BH 166 kHz #YBH 3606 kHz  Sweep 1.467 ms (1061 pts) #Res BH 100 kHz #UBW 300 kHz  Sweep 1.533 ms (1681 pts)
|
11b 2.4 (High Channel)
% Agilent 22:39:118  Aug 13, 2015 L Freq/Channel
APv3.3(888519),, Conducted B a Mkrl 18.816 MHz Center Freq
Egiai@ dBm #Atten 28 dB -8.120 4B 2.46200000 GHa
Lag ‘
18 iR ‘ N Start Freg
dB/ &l o) 2.45480008 GHz
Offst
ié’l Stop Freq
ol 2.47089088 GHz
s CF Step
1.6 MHz
#PAva Auto Man
168 T
vl s2 | Freq Offset
B a. Hz
AR |—
£
F%jn Sighal Track
On 0Off]
Swp | |
Center 2.462 808 GHz Span 16 MHz
#Res BH 100 kHz #JBH 300 kHz  Sweep 1.533 ms (1001 prs)
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015

FCC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I
11g 2.4 (Low Channel) 11g 2.4 (Middle Channel)

i Agilent 22:47:05 Aug 13, 2015 L Freq/Channel i Agilent 22:42:39 Aug 13, 2015 L Freqg/Channel
APw3.3(0808515),, Conducted B a Ml 16.525 MHz Center Freq APY3.3(088515),, Conducted B a Mkrl 16.580 MHz Center Freq
agziai@ dBm #Atten 20 dB 1.125 dB 5 41200009 Gl EgiaZk@ dBm #Atten 28 dB 0.130 dB 5 13700000 GHa
Log Log
10 Start Freq 18 Start Freq
dB/ . W P A " 2.39950000 GHz dB/ g i 2.42450008 GHz
Offst Pl ° Dffst ¢ ¢
éé‘l Stop Freq éél Stop Freq
ol 2.42450008 GHz ol 2.449500088 GHz
-3.4 -3.5
A8 . CF Step| ABm N CF Step
WPhg g2.t P;I4Hz +Pva H2. rp"Hz

uto an| uto an|
100 == 100 [futo
V1 52 || Freq Offset, VL 52 | Freq Dffset
53 FS 0. Hz| s3 F 0. Hz|
AR |I— An | I————————
ﬁ[,)n Signal Track ?-(rz)n Signal Track|
Sup On Ot Swp | In Off]
|
Center 2.412 000 GHz Span 25 MHz Center 2.437 000 GHz Span 25 MHz
#Res BH 166 kHz #UBH 366 kHz Sweep 2.4 ms (1061 pts) #Res BH 100 kHz #UBW 308 kHz Sweep 2.4 ms (1681 pts)
|
11g 2.4 (High Channel)
% Agilent 22:50:42 Aug 13, 2015 L Freq/Channel
APw3.3(888515),, Conducted B a Mkrl 16.558 MHz Center Freq
Egiazk@ dBm #Atten 28 dB B.051 4B 2.46200000 GHa
Lag
18 StartFreq
dB/ - 1o ] 2.44950000 GHz
Offst <@ )
111 Stop Freq
dB
o 2.47450008 GHz
-3.7
dE CF Step
2.5 MHz
™
vl s2 | Freq Offset
s3F a. He]
AR I—
£f:
F%jn Sighal Track
On 0Off]
Swp | —|
Center 2.462 808 GHz Span 25 MHz
#Res BH 100 kHz #\BH 300 kHz Sweep 2.4 ms (1001 prs)
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015

FCC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I
11n HT20 2.4 (Low Channel) 11n HT20 2.4 (Middle Channel)

i Agilent 22:57:21 Aug 13, 2015 L Freq/Channel i Agilent 22:54:06 Aug 13, 2015 L Freqg/Channel
APw3.3(0808515),, Conducted B a Merl 17.826 MHz Center Freq APY3.3(088515),, Conducted B a Mkrl 17.820 MHz Center Freq
Egiai@ dBm #Atten 20 dB 0.928 dB 5 41200009 Gl Egiazk@ dBm #Atten 28 dB 0.377 dB 5 13700000 GHa
Log Log
10 Start Freq 18 Start Freq
dB/ 2.39850008 GHz dB/ . 2.42350088 GHz
Offst ip 5 Offst 5
11 & <@ 111 & @
4B Stop Freq 4B Stop Freq
ol 2.42550008 GHz ol 2.45050088 GHz
-6.1 -5.8
A5 CF Step| ABn CF Step

2. MHz MHz
PRy Futo Man #PRvg Hutu Man
100 = 100 (lAuzo
V1 52 || Freq Offset, VL 52 || Freq Offset
53 FS] 6. Hz| 3 F @,
fR |I— An |I—
ﬁ[,)n Signal Track ?-(rz)n | Signal Track
Sup On Ot Swp | In
|
Center 2.412 000 GHz Span 27 MHz Center 2.437 000 GHz Span 27 MHz
#Res BH 166 kHz #UBH 366 kHz Sweep 2.6 ms (1061 pts) #Res BH 100 kHz #UBW 308 kHz Sweep 2.6 ms (1681 pts)
|
11n HT20 2.4 (High Channel)
% Agilent 23:01:03 Aug 13, 2015 Freq/Channel
APw3.3(888515),, Conducted B a Mkrl 17.82@ MHz Center Freq
EsiaZk@ dBm #Atten 28 dB -B.564 4B 2.46200000 GHa
Lag
18 StartFreq
dB/ . 2.44850008 GHz
Offst i
111 i *
dE Stop Freq
o 2.47550008 GHz
o CF Step
2. MHz
#PAva Auto Man|
160 |-
vl s2 || Freq Offset
53 F 1
AR ||—
f%)n | Signal Track
Swp f On
|
Center 2.462 808 GHz Span 27 MHz
#Res BH 100 kHz #\BH 300 kHz Sweep 2.6 ms (1001 prs)
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015

FCC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4
9.3. 99% BANDWIDTH
LIMITS

None; for reporting purposes only.

RESULTS

9.3.1. 802.11b MODE IN THE 2.4 GHz BAND

Channel|Frequency|99% Bandwidth
(MHz) (MHz)
Low 2412 13.35
Mid 2437 13.31
High 2462 13.30
Worst 13.35

9.3.2. 802.11g MODE IN THE 2.4 GHz BAND

Channel|Frequency|99% Bandwidth
(MHz) (MHz)
Low 2412 16.51
Mid 2437 16.52
High 2462 16.51
Worst 16.52

9.3.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND

Channel|Frequency|99% Bandwidth
(MHz) (MHz)
Low 2412 17.74
Mid 2437 17.75
High 2462 17.75
Worst 17.75
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REPORT NO: 15U21052-E1V2
ECC ID: SXNWYSBMVGX4I

DATE: OCTOBER 12, 2015
IC ID: 20569-WYSBMVGXA4I

9.3.4. 99% BANDWIDTH PLOTS

11b 2.4 (Low Channel) 11b 2.4 (Middle Channel)
W% Agilent 22:36:30 Aug 13, 2015 L Measure 3% Agilent 22:32:07 Aug 13, 2615 L Measure
| | ]
Ch Freq 2.412 GHz Trig Free Meas Off| Ch Freq 2.437 GHz Trig Free Meas Off|
Occupisd Bandwidth Averages; 100 I Occupied Bandwidth Averages: 100 I
Channel Power!| | Channel Power
APw3.3(8808515),, Conducted B APw3.3(888515),, Conducted B
Ref 26 dBm Atten 26 dB Ref 28 dBm Atten 28 dB
¥Samp \ I ] \ Occupied BH #5amp \ \ I I Occupied BH
Log | | Y| Log | [y ol |
1 PPl 3 10 ol el
dB/ dB/
Ofst ACP| | ofest ACP
11.1 P | 110 | L -
B ey PNl wort carrier] | [© [T —
il i ‘ ‘ Multi Carrier | i ‘ i | Multi Carrier
Center 2.412 09 GHz Span 48 MHz Power Center 2.437 0 GHz Span 40 MHz Power
#Res BH 240 kHz #UBH 680 kHz  Sweep 2.133 ms (1801 pts) #Res BH 248 kHz #YBH 750 kHz  Sweep 2.133 ms (1001 pts)
Power Stat Power Stat
Occupied Bandwidth Occ BH % Pwr  99.00 7 CCDF| Occupied Bandwidth Occ BH % Pwr  93.00 % CCDF
13.3487 MHz * dB -26.00 4B 13.3059 MHz X dB -26.00 dB
Transmit Freq Error  14.417 kHz 1I‘Iofr§ Transmit Freq Error  32.895 kHz 1Ho;’g
® dB Bandwidth 16.167 MHz* o % dB Bandwidth 16.138 MHz* i
| |
11b 2.4 (High Channel)
Agilent 22:39:41 Aug 13, 2015 L Measure
| ]
Ch Freq 2.462 GHz Trig Free Meas Off
Occupied Bandwidth Averages: 100 I
| Channel Power
APv3.3(880515),, Conducted B
Ref 28 dBm Atten 28 dB
Sanp I — Occupied BN
Log N [
18 ~ Ll T
dB/
Offst ACP
111 i
dB o AR i i
i i ‘ i I Multi Carrier,
Center 2.462 080 GHz Span 48 Mz Power
#Res BH 220 kHz #BH 680 kHz ~ Sweep 2.533 ms (1001 pts)
Power Stat
Occupied Bandwidth Occ BH % Pur 9906 % CCDF
13.2983 MHz ® dB -26.00 dB
Transmit Freq Error  13.992 kHz lno{g
% dB Banduidth 16.148 MHzx o
|
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REPORT NO: 15U21052-E1V2

ECC ID: SXNWYSBMVGX4I

DATE: OCTOBER 12, 2015
IC ID: 20569-WYSBMVGXA4I

11g 2.4 (Low Channel) 11g 2.4 (Middle Channel)
i Agilent 22:47:28 Aug 13, 2015 L Measure “ Agilent 22:43:82 Aug 13, 2015 L Measure
| | ]
Ch Freq 2.412 GHz Trig Free Meas Off Ch Freq 2.437 GHz Trig Free Meas Off
Occupied Bandwidth Auverages: 100 I Occupied Bandwidth Averages: 100 I
Channel Power]| | Channel Power
APw3.3(880515),, Conducted B APv3.3(888515),, Conducted B
Rsef 26 dBm Atten 20 dB Rgf 28 dBm Atten 28 dB
#3amp I I I I I Occupied BH #3amp I I I I I Occupied BH
Lo PO T R T P Lo ZSTYER ST PR P
18 —- 18 ———
dB/ dB/
0ffst [ b Y P ACP| | offse [ 17 ACP
11.1 L 111 prgnilyy LTI
4B | | B | | |
} } Multi Carrier, } I Il Multi carrier,
Center 2.412 00 GHz Span 40 HHz Power Centsr 2.437 88 GHz Span 48 Wiz Pover
#Res BH 330 kHz #BH 1 MHz Sweep 1.133 ms (1801 pts) #Res BH 338 kHz #UBH 1 MHz Sweep 1.133 ms (1001 pts)
Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF, Occupied Bandwidth Occ BH Z Pwr  99.00 % CCDF
16.5115 MH=z x dB -26.00 dB 165234 MHz ® dB -26.00 4B
Transmit Freq Error  9.460 kHz Pofrg Transmit Freq Error  6.521 kHz IHO{g
% dB Bandwidth 19.985 MHz* E % dB Bandwidth 19.156 MHz* o
| |
11g 2.4 (High Channel)
Agilent 22:51:85 Aug 13, 2615 L Measure
| ]
Ch Freq 2.482 GHz Trig Free Meas Off
Occupied Bandwidth Averages: 100 I
| Channel Power
APw3.3(888515),, Conducted B
Ref 28 dBm Atten 28 dB
#5amp I T T | I i
Lo 4 ST T R Occupied BW
18 ——
dB/ d <
Offst [ I mm ACP
111 | I ullls
4B | I | |
i ] } ] fil Murti carrier
Center 2.462 80 GHz Span 48 MHz Power
#Res BH 330 kHz #UBH 1 MHz Sweep 1.133 ms (1001 prs)
= = Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCOF
16.5089 MHz % dB -26.00 dB
Transmit Freq Error  7.423 kHz 1[‘10{2
% dB Bandwidth 19.144 MHz¥ v
|

Page 23 of 92

UL VERIFICATION SERVICES INC.

47173 BENICIA STREET, FREMONT, CA 94538,

USA

TEL: (510) 771-1000
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.

FORM NO: CCSUP4701J
FAX: (510) 661-0888



REPORT NO: 15U21052-E1V2
ECC ID: SXNWYSBMVGX4I

DATE: OCTOBER 12, 2015
IC ID: 20569-WYSBMVGXA4I

11n HT20 2.4 (Low Channel) 11n HT20 2.4 (Middle Channel)
i Agilent 22:57:44 Aug 13, 2015 L Measure t Agilent 22:54:29 Aug 13, 2015 L Measure
| | ]
Ch Freq 2.412 GHz Trig Free Meas Off Ch Freq 2.437 GHz Trig Free Meas Off
Occupied Bandwidth Auverages: 100 I Occupied Bandwidth Averages: 100 I
Channel Power]| | Channel Power
APw3.3(880515),, Conducted B APv3.3(888515),, Conducted B
Ref 26 dBm Atten 20 dB Ref 28 dBm Atten 28 dB
¥Samp I— — Occupied BH #Seinp I N E— Occupied BH
Log [ e Loy [ o1 ] |
18 I 19 )
dB/ i < dB/ ki <
Offst . RACP[ | |ostat I ACP
11,1 | iRy M) pl 11.1 Tl L
a6 (I oo | [F [ e
‘ i Multi Carrier, I i Multi Carrier|
Center 2.412 00 GHz Span 40 HHz Power Centsr 2.437 88 GHz Span 48 Wiz Pover
#Res BH 360 kHz #BH 1.1 MHz Sweep 1 ms (1001 pts) #Res BH 368 kHz #UBH 1.1 MHz Sweep 1 ms (1881 pts)
Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF, Occupied Bandwidth Occ BH Z Pwr  99.00 % CCDF
17.7409 MH=z x dB -26.00 dB 17.7510 MHz ® dB -26.00 4B
Transmit Freq Error  7.941 kHz Pofrg Transmit Freq Error  -1.047 kHz IHO{g
% dB Bandwidth 19.711 MHz* E % dB Bandwidth 19.678 MHz* o
| |
11n HT20 2.4 (High Channel)
Agilent 23:01:27 Aug 13, 2615 L Measure
| ]
Ch Freq 2.482 GHz Trig Free Meas Off
Occupied Bandwidth Averages: 100 I
| Channel Power
APw3.3(888515),, Conducted B
Ref 28 dBm Atten 28 dB
#5amp I T T I I Occupied BW
Log P TR BRI PO P
18 —e
dB/ d ©
0fst w — ACP
111 aklaiatingy V1T, 1]
dB i ! =
t ] ] fil Murti carrier
Center 2.462 080 GHz Span 48 MHz Power
#Res BH 360 kHz 4UBH 1.1 MHz Sweep 1 ms (1001 prs)
= = Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCOF
17.7470 MHz % dB -26.00 dB
Transmit Freq Error  -37.032 Hz 1[‘10{2
% dB Bandwidth 19.652 MHz¥ v
|
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015

FCC ID: SXNWYSBMVGXA4I IC ID: 20569-WYSBMVGXA4I
9.4. OUTPUT POWER

LIMITS

FCC §15.247

ICRSS-2475.4.4

For systems using digital modulation in the 902—928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands:
1 Watt, based on the use of antennas with directional gains that do not exceed 6 dBi. If transmitting
antennas of directional gain greater than 6 dBi are used, the conducted output power from the intentional
radiator shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.

RESULTS
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I

IC ID: 20569-WYSBMVGXA4I

9.4.1. 802.11b MODE IN THE 2.4 GHz BAND

Limits
Channel |Frequency | Directional | FCC IC IC Max
Gain Power | Power EIRP |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) | (dBm)
Low 2412 2.50 30.00 30 36 30.00
Mid 2437 2.50 30.00 30 36 30.00
High 2462 2.50 30.00 30 36 30.00
Results
Channel |Frequency | Chain O Total Power | Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 15.49 15.49 30.00 -14.51
Mid 2437 15.88 15.88 30.00 -14.12
High 2462 15.76 15.76 30.00 -14.24
Worst 15.88
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I

IC ID: 20569-WYSBMVGXA4I

9.4.2. 802.11g MODE IN THE 2.4 GHz BAND

Limits
Channel |Frequency | Directional | FCC IC IC Max
Gain Power | Power EIRP |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) | (dBm)
Low 2412 2.50 30.00 30 36 30.00
Mid 2437 2.50 30.00 30 36 30.00
High 2462 2.50 30.00 30 36 30.00
Results
Channel |Frequency | Chain O Total Power | Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 14.75 14.75 30.00 -15.25
Mid 2437 14.65 14.65 30.00 -15.35
High 2462 14.58 14.58 30.00 -15.42
Worst 14.75
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGXA4I

9.4.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND

Limits
Channel |Frequency | Directional | FCC IC IC Max
Gain Power | Power EIRP |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) | (dBm)
Low 2412 2.50 30.00 30 36 30.00
Mid 2437 2.50 30.00 30 36 30.00
High 2462 2.50 30.00 30 36 30.00
Results

Channel |Frequency | Chain O Total Power | Margin

Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 13.85 13.85 30.00 -16.15
Mid 2437 13.74 13.74 30.00 -16.26
High 2462 13.60 13.60 30.00 -16.40
Worst 13.85
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015

ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGXA4I
9.5. PSD

LIMITS

FCC §15.247

IC RSS-247 5.2.2

The power spectral density conducted from the transmitter to the antenna shall not be greater than 8
dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS
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REPORT NO: 15U21052-E1V2

ECC ID: SXNWYSBMVGX4I

DATE: OCTOBER 12, 2015

IC ID: 20569-WYSBMVGXA4I

9.5.1. 802.11b MODE IN THE 2.4 GHz BAND

PSD Results
Channel | Frequency [ Chain O | Limit [Margin
Meas
(MHz) (dBm) | (dBm)| (dB)
Low 2412 -5.51 8.0 -13.5
Mid 2437 -6.29 8.0 -14.3
High 2462 -5.42 8.0 -13.4

9.5.2. 802.11g MODE IN THE 2.4 GHz BAND

PSD Results
Channel | Frequency [ Chain O | Limit [Margin
Meas
(MHz) (dBm) |[(dBm)| (dB)
Low 2412 -8.33 8.0 -16.3
Mid 2437 -8.58 8.0 -16.6
High 2462 -8.84 8.0 -16.8
9.5.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
PSD Results
Channel | Frequency [ Chain O | Limit [Margin
Meas
(MHz) | (dBm) |(dBm)| (dB)
Low 2412 -10.71 8.0 -18.7
Mid 2437 -10.78 8.0 -18.8
High 2462 -10.89 8.0 -18.9
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

9.5.4. PSD PLOTS

11b 2.4 (Low Channel) 11b 2.4 (Middle Channel)
W Agilent 22:36:53 Fug 13, 2015 L [Freg/Channel Agilent 22:32:38 Aug 13, 2615 L |Freg/Channel
APw3.3(0808515),, Conducted B Mkrl 2.489 513 GHz Center Freq APY3.3(088515),, Conducted B Mkrl 2.438 263 GHz Center Freq
53&92@ dBm Rtten 28 dB -5.514 dBm 5 41200009 Gl 5;392@ dBm Atten 28 dB -6.293 dBm 5 13700000 GHa
Log Log
10 Start Freq 18 Start Freq
dB/ 2.49156908 GHz dB/ 2.42789088 GHz
DFfst 3 0ffst z
11.1 11.1
4B - Stop Freq 4B Pl Myl Stop Freq
ol 2.42250008 GHz ol 2.44780088 GHz
8.0 5.8
e CF Step| AR CF Step
WPhg H2.t1 P;I"Hz +Pva H2.t nHz
uto an| uto an|
189 " — 168 | (Hun
V1 52 Freq Offset, VL 52 | Freq Dffset
53 FS 0. Hz| s3 F 0. Hz|
AR An il—
ﬁ[,)n Signal Track ?-(rz)n | Signal Track
Sup On Ot Swp | In Off]
|
Center 2.412 000 GHz Span 21 MHz Center 2.437 000 GHz Span 20 MHz
#Res BH 36 kHz #UBH 91 kHz Sweep 70.52 ms (1335 pts) #Res BH 30 kHz #UBH 91 kHz Sweep 67.12 ms (1331 pts)
|
11b 2.4 (High Channel)
% Agilent 22:40:03 Aug 13, 2015 L Freq/Channel
APw3.3(888515),, Conducted B Mkrl 2.459 569 GHz| Center Freq
5;392@ dBm Atten 28 dB -5.428 dBm 2.46200000 GHa
Lag
18 StartFreq
dB/ 2.452000088 GHz
0ffst S
11.1
M Ty, Stop Freq
dB
ol 2.47280088 GHz
i CF Step
wPfvg T
168 _— Bt
vl s2 Freq Offset
s3F a. He]
AR [
£
F%jn Sighal Track
On 0Off]
Swp | |
|
Center 2.462 808 GHz Span 26 MHz
#Res BH 30 kHz #YBH 91 kHz  Sweep 67.16 ms (1330 prs)
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REPORT NO: 15U21052-E1V2
ECC ID: SXNWYSBMVGX4I

DATE: OCTOBER 12, 2015

IC

ID: 20569-WYSBMVGX4I

11g 2.4 (Low Channel)

i Agilent 22:47:55 FAug 13, 2615

L

Freq/Channel

11g 2.4 (Middle Channel)

¥ Agilent 22:43:28 Aug 13, 2015

L Freq/Channel

AP¥3.3(080515),, Conducted B Mkrl 2.415 773 GHz Center Freq APY3.3(080515),, Conducted B Mirl 2.443 261 GHz] Center Freq
53592@ dBm Atten 28 dB -8.328 dBm 5 31500000 Gl E;igm dBm Atten 20 dB -8.583 dBm 5 13700000 GHa
Log Log
10 Start Freq 18 Start Freq
dB/ 2.39950009 GHz dB/ 2.42458008 GHz
Offst 1 Offst N
éé‘l v Stop Freq éél b Stop Freq
ol 2.42450000 GHz ol 2.44958000 GHz
8.0 8.0
e . CF Step| AR N CF Step
WPRv g2.t T’IHZ WPhivg H2.t nHz
uto an uto an
169 |= 168 —
V1 52 | Freq Offset, VL 52 Freq Dffset
53 FS 0l e, Hz| $3 RSP Ml o Hz|
fR |I— A |I—
ﬁ[,)n Signal Track ?-(rz)n | Signal Track
Sup On Ot Swp | In
|
Center 2.412 000 GHz Span 25 MHz Center 2.437 000 GHz Span 25 MHz
#Res BH 36 kHz #UBH 91 kHz Sweep 83.93 ms (1651 pts) #Res BH 30 kHz #UBH 91 kHz Sweep 83.98 ms (1652 pts)
|

11g 2.4 (High Channel)

% Agilent 22:51:32 Aug 13, 2015 Freq/Channel
APw3.3(888515),, Conducted B Mkrl 2.463 2?3 GHz Center Freq
5;392@ dBm Atten 28 dB -8.838 dBm 246200000 GHa
Log
18 StartFreq
dB/ 2.44950008 GHz
0ffst .
ié‘l v Stop Freq
o 2.47450008 GHz
4.8
dBrn CF Step
2.5 MHz
#PFvg Auto Man
160
vl s2 || Freq Offset
53 Fsp il a.
AR ||—
£
F%)n | ; Signal Track
Swp 1 "
|
Center 2.462 808 GHz Span 25 MHz
#Res BH 30 kHz #YBH 91 kHz  Sweep 83.93 ms (1651 pts)
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REPORT NO: 15U21052-E1V2
ECC ID: SXNWYSBMVGX4I

DATE: OCTOBER 12, 2015
IC ID: 20569-WYSBMVGX4I

11n HT20 2.4 (Low Channel)

11n HT20 2.4 (Middle Channel)

i Agilent 22:58:11 Aug 13, 2615 L Freg/Channel 3% Agilent 22:54:56 Aug 13, 2615 L Freq/Channel
APw3.3(0808515),, Conducted B Mkrl 2.416 987 GHz Center Freq APY3.3(088515),, Conducted B Mkrl 2.440 424 GHz| Center Freq
53592@ dBm Rtten 28 dB -18.708 dBm 5 41200009 Gl E;igZ@ dBm Atten 28 dB -18.779 dBm 5 13700000 GHa
Log Log
10 Start Freq 18 Start Freq
dB/ 2.39850008 GHz dB/ 2.42350088 GHz
Offst Offst

1 1
éé‘l < Stop Freq éél & Stop Freq
ol 2.42550008 GHz ol 2.45050088 GHz
8.0 5.8
e CF Step| AR CF Step
WPhg 2. MHz +Pva 2. MHz
Lo (Eute Ly P i Har
V1 52 Freq Offset, VL 52 Freq Dffset
53 FS || 960000000 Hz s3 F | 8.0eeE0088 Kz
AR AA

Ecb: Signal Track £ Signal Track
FTun FTun
Sup On Ot Swp | In Off]

|
Center 2.412 000 GHz Span 27 MHz Center 2.437 000 GHz Span 27 MHz
#Res BH 36 kHz #UBH 91 kHz Sweep 90.66 ms (1774 pts) #Res BH 30 kHz #UBH 91 kHz Sweep 96.59 ms (1775 pts)

|

11n HT20 2.4 (High Channel)

% Agilent 23:01:53 Aug 13, 2015 L Freq/Channel
APw3.3(888515),, Conducted B Mkrl 2.468 864 GHz Center Freq
5;392@ dBm Atten 28 dB -18.338 dBm 246200000 GHa
Log
18 StartFreq
dB/ 2.44850008 GHz
Offst
1
ié‘l Stop Freq
o 2.47550008 GHz
4.8
dEm CF Step
MHz
#PAva Man|
160 T
vl s2 Freq Dffset
T e e . (0T 0.00000008 Hz
an |
£f:
F%)n | Signal Track
On 0Off]
Swp | —|
|
Center 2.462 808 GHz Span 27 MHz
#Res BH 30 kHz #YBH 91 kHz  Sweep 90.59 ms (1775 pts)
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015

FCC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4
9.6. OUT-OF-BAND EMISSIONS
LIMITS

FCC §15.247 (d)

IC RSS-247 5.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated measurement, provided
the transmitter demonstrates compliance with the peak conducted power limits. If the transmitter
complies with the conducted power limits based on the use of RMS averaging over a time interval, as
permitted under paragraph (b)(3) of this section, the attenuation required under this paragraph shall be
30 dB instead of 20 dB. Attenuation below the general limits specified in §15.209(a) is not required.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with RBW = 100 kHz, VBW = 300 kHz, peak
detector, and max hold. Measurements utilizing these settings are made of the in-band reference level,
bandedge (where measurements to the general radiated limits will not be made) and out-of-band

emissions.
RESULTS
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REPORT NO: 15U21052-E1V2
ECC ID: SXNWYSBMVGX4I

DATE: OCTOBER 12, 2015
IC ID: 20569-WYSBMVGX4I

9.6.1. 802.11b MODE IN THE 2.4 GHz BAND

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH AUTHORIZED BAND EDGE LOW CH
# Aglent 22:33:89 Aug 13, 26015 L Freq/Channel % Agilent 22:37:30 Aug 13, 2015 L Freq/Channel
APY3.3(8808515),, Conducted B Mkrl 2.436 94 GHz| Center Freq AP3.3(888515), Conducted B Mkrl 2.411 94 GHz| Center Freq
E:;f@ dBm Atten 28 dB 6.62 dBm 543700008 Gl Ez;kZB dBm Atten 20 dB .90 dBm 54 Cha
Lag J Lag
1 ¢ StartFreq 18 StartFreq
dB/ 240790808 GHz| dB/ 2.37000000 GHz
Offst Offst
éé‘l Stop Freq éél 5 StopFreq
ol 246700809 GHz| ol < 2.43000008 GHz
Qéiﬂ 3 s StMip gé?‘-l T i 3 @@@@@c@F@@erer
| 2| | Z|
#PAvg [Fut Man #PAvg | ‘ [Futs Man
ML 52 Center 2.480 89 GHz Span 68 MHz
53 FC o hred OFfset] | lores Bw 1ag kiz WEW 300 Kz Swesp 5.8 ns (001 pts) || , Fred Offset
an ) Marker  Trace Type K Axis Amplitude )
£ : I BC I i E e
FTun o Signal Tra[t]:flé 3 @ Freq 31393 10 o 387 o Signal Tra(t]:fl?
Sp n Dff| n Off]
Center 2.437 00 GHz Span 68 MHz
#Res BH 168 kHz #UBH 300 kHz Sweep 5.8 ms (1061 prs)
|
AUTHORIZED BAND EDGE HIGH CH
Agilent 22:40:36 Aug 13, 2615 L Freg/Channel
APw3.3(0808515),, Conducted B Mkrl Z2.461 36 GHz| Center Freq|
EzngG dBm — Atten 28 dB 6.83 dBm 243350000 Cliz
Log | |
18— StartFreq
dB/ 2.45356066 GHz
Offst
1 Stop Freq
o 2.51350000 GHz
i U N P CF Step
| [ 6.00000008 Mz
#PAvg | | m Man
Center 2.483 58 GHz Span 68 MHz
#fes BH 100 kHz AJBH 300 Kz Sweep 5.5 ms (1001 prs) | Freq 0”555
Marker  Trace Type W Axis Anplitude B
1 €] Freq 2.481 96 GHz 6.58 dow
2 (1 F 2.483 98 GH -53.73 dB i
3 1y F:z; 2.483 58 BH; -55.18 dE'r: 8|gna| Track
On 0f4]
]
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH OUT OF BAND MID CH
# Aglent 22:38:17 Aug 13, 2015 L Freq/Channel % Agilent 22:33:56 Aug 13, 2015 L Freq/Channel
APv3.3(880515),, Conducted B Wt 2388 ERel Freq APv3.3(886515,, Conducted B Mt 28135 GHe|[ Freq
iﬂ?ifk@ dBn ‘ #ftten 20 dB —44.645 B |[ | ~2EEE TTE Egiazk@ dBm : #Atten 20 dB -49.412 dBn f| | SIS T
Lag 5 Lag 3
1 StartFreq 18 StartFreq
dB/ 30. MHz dB/ 36. MHz
Offst Dffst
éé‘l Stop Freq éél StopFreq
1 26. BHz [ 25. BHz
ol i 2 ] H 3
sl I PO ) . g | crstep| | [t Ll 2 DY (VS Y CF Step
dBm dBm
WPl \ ! || \ | | | R2.597@@@@@ %Hz «Piivg]| [ T (| | | | | Rz.sam@@@@ %Hz
[ 1 T [ [ T [ [ 1 (o an [ [ T T 1 (it an
Center 13.615 GHz Span 25.97 GHz Center 13.815 GHz Span 25.97 GHz
WRes BH 108 kHz #UEH 300 kHz  Sween 2.482 5 (3192 pto) |[ Freq Offsﬁg #Res B 190 kilz WUBH 308 kHz  Sweep 2.482 5 (8192 pts) @Freq Offsﬁ:
Marker  Trace Type H Axis Anplitude ) Marker  Trace Type K Axis Amplitude )
1 (5] Freq 2,412 GHz 5.71 dBm 1 1) Freq 2,437 GHz 5.72 dBm
2 (&) Fi 4.824 GH. -49.4E dBi i 2 (&8 F 4,874 GH. -5@.01 dEi i
3 (&) F::g 7.236 GH§ -57.30 aa'.: on SIQHaI Tragfkf 3 (&8 F:zg 7.311 EH; -57.28 dB: UHSIgnaI Tragfl?
4 (5] Freq 2.398 GHz -44.65 dBm = 4 1) Freq 25.138 GHz -49.41 dBm =
|
OUT OF BAND HIGH CH
i Agilent 22:41:24 Aug 13, 2015 L Freqg/Channel
APy3.3(830515),, Conducted B Hed 4925 Gl r
Ref 20 dBn #Atten 20 dB -47.212 dBn enter Freq
Penk 7 136156000 GHz
Lag
18 Start Freq
dB/ 36. MHz
Dffst
ié‘l Stop Freq
4 26. [
]
rsll I O P . | CF Step
I \ | | \ \ | \ 2.59706000 GHz
el T T T T T \ o Hen
Center 13.615 GHz Span 25.97 GHz
#Res BH 100 kHz WUBH 300 Kz Sweep 2.482 5 (8192 ptsy || o - ed OFfset
. Hz
Marker Trace Type # Axis Amplitude
1 (&5 Frag 2,462 GHz 5.73 dBm
2 (&5 Fi 4.824 GH, -47.21 dB i
3 (5] F:zg 7.386 BH; -59.88 dE'r: Slgnal Track
4 ) Freg 4,825 GHz ~47.21 dBu On Off]
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REPORT NO: 15U21052-E1V2
ECC ID: SXNWYSBMVGX4I

DATE: OCTOBER 12, 2015
IC ID: 20569-WYSBMVGX4I

9.6.2. 802.11g MODE IN THE 2.4 GHz BAND

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

AUTHORIZED BAND EDGE LOW CH

¥ Agilent 22:44:48 Aug 13, 2615 L Freq/Channel 3 Agilent 22:48:20 Aug 13, 2815 L Freg/Channel
APv3.3(880315),, Conducted B Mkrl 2.435 74 GHz AP3.3(8808515),, Conducted B Mirl 2.414 88 GHz
Ref 20 dEm Ptten 20 dE 250 dbm || CENtEr Freq) | fpo¢ 55 gpn fAtten 20 dB 269 dem || CeNter Freq
por 243700000 GHz| | [per, | : 6]
Log Lag S|
10 1 StartFreq 16 StartFreq
dB/ g 2.48700000 GHz dB/ 2.37000000 GHz
Offst Offst

3
éé’l Stop Freq éél StopFreq
ol 2. 46700808 GHz| ol 2.43000008 GHz
-27.5 -27.3
dEin 6 20 StMin, B 6 @@@@@c@F@@StM?{g
#PAug m Man #PAvg Lm Man
ML §2 Center 2.400 06 GHz Span 60 MHz
53 be oFreq OFESel | lpes B 160 iz WA 300 Kz Swesp 58 ms (1001 mo) || , Fred Offset
AR ) Marker  Trace Type ¥ Axis Anplitude )
£ . COF M i N
FTun 4 Signal Tra&E 3 a Fres 57390 26 oHa 3713 dbn o Signal Tragg
Swp ! n Utr] n 0ff
J
Center 2.437 00 GHz Span 68 MHz
#Res BH 100 kHz «\BH 308 kHz Sweep 5.8 ms (1001 prs)
|

AUTHORIZED BAND EDGE HIGH CH

2 Agilent 22:52:05 Aug 13, 2015

L Freq/Channel

APv3.3(838515),, Conducted B

Mkrl 2.4564 §4 GHz

Center Freq
Ezgkﬂﬂ dBm ‘ lHtten 28 dB 2.62 dBm 5 45350000 Glle
Log ‘ 1
10 g Start Freq
dB/ 2.45350008 GHz
Offst
ié’l E Stop Freq
ol f, 2.51350008 GHz
i CF Step
6.08000008 MHz|
#PAvg Auto Man
Center 2.483 5@ GHz Span 66 MHz
#Res BH 100 khz WEH 300 kHz  Sweep 5.8 ms (1001 pto) || g@rgg%g@f@f set
Marker Trace Type ¥ Axiz Amplitude )
1 1) Frag 2,484 B4 GHz 2,62 dBn
2 1) Frag 2,483 86 GHz -42.24 dBn
3 (&) Freq 2.483 56 GHz -43.37 dBm

Signal Track
0F]

On
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH OUT OF BAND MID CH
W% Agilent 22:48:87 Aug 13, 2015 L Freq/Channel 3% Agilent 22:45:28 Aug 13, 2815 L Freqg/Channel
APv3.3(880515),, Conducted B Hked 235 GR|™ Freq APY3.3(880515),, Conducted B Fhrd 25,833 G| Freq
Egiai@ dBn ‘ +Atten 20 dB 32.539 dbm | | oI e 53;2? dBm | #Atten 20 dB ~49.133 dgm || | ~EFREE FrEd
Log 1 Log 1
10 StartFreq 18 StartFreq
dB/ 30. MHz dB/ 30. MHz
Offst 0ffst
}jé.l Stop Freq iél StopFreq
ol 26. 6Hz b . o[ 25 GHz
273 5 275 & &
B L s I CF Step dBn b A BRI [T S, O, CF Step
sl el Dl N \ | \ 259700008 GHz st i i A D \ | 2.59708000 GHz
el T Fuo M| | [0 N S g en
Center 13.015 GHz Span 25.97 GHz Center 13.815 GHz Span 25.97 GHz
WRes BH 108 kHz WBH 300 ke Swoop 2482 5 (8192 pt || Freq 0”“5: #Res BH 160 kHz WUBH 300 kHz  Sweep 2.482 5 (8192 pts) @Freq Uffsﬁz
Marker  Trace Type W Axis Amplitude | . Marker  Trace Type ¥ Axis Anplitude )
(&) Fraq 2.412 GHz B.69 dBm 1 (&8 Freg 2.437 GHz 1.64 dBn
1 Fre 4.824 GHz -51.67 dBm i 2 1 Fre 4.874 GHz -49.81 dBm i
3 El; Fre; 7.236 GHz -56.53 dBm Slgnal Track 3 él; Fr’gg 7.311 GHz -57.51 dBm Slgnal Track
4 [&8] Freg 2.398 GHz -32.54 dBm On w 4 13 Freg 25.839 GHz -49.13 dBm n w
|
OUT OF BAND HIGH CH
Agilent 22:52:52  Aug 13, 2815 L Freq/Channel
APv3.3(080515),, Conducted B Mhrd 24952 Gz]l F
Ref 20 dBm +Atten 20 dB ~43.780 dBm enter Freq
WPear ‘ 13.0150008 GHz,
Log 1
16 Start Freq
dB/ 30, Hz
0ffst
515'1 Stop Freq
|| 26. Hz
Dl 2 o
-07.4
dBn L UL e 4 CF Step
=] =T | 2.59700000 GHz
i I fup o
Center 13.815 GHz Span 25.97 GHz
wRes BH 108 kHz BH 300 kHz  Sweep 2482 5 (8152 po) || Freq Offsﬁg
Markar  Trace Type ¥ Axis Anplitude i
1 [&D] Freg 2,482 GHz 1.88 dBm
2 1 F 4.924 GH -51.81 dB i
3 1 F:ES 7.386 EHi -58.67 dEx 0 Slgnal Tragfl]((
4 1 Freg 24.932 GHz -48.78 dBm n ARl
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REPORT NO: 15U21052-E1V2
ECC ID: SXNWYSBMVGX4I

DATE: OCTOBER 12, 2015
IC ID: 20569-WYSBMVGX4I

9.6.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH AUTHORIZED BAND EDGE LOW CH
# Agilent 22:55:48 Aug 13, 2815 L [Freg/Channel d Agilent 22:59:23 Aug 13, 2015 L [Freg/Channel
FPv3.3(0305151., Conducted B Mirl 2.439 82 GHz APV3.30080515)., Conducted B Mkl 2.413 26 GHz
Ref 20 dBn Atten 20 dB 0.00 cbn ||, CONErFreql | (pe 5 qpn Atten 28 dB 0.48 dsm || , CeNter Freq
Pagk 2.43700808 GHz Poak 2. GHz
Log Log 1
i Start Freq 18 =a Start Freq
4B/ 3 246700000 GHz dB/ 237080000 GHz
OFfst Offst
aé'l Stop Freq iél % StopFreq
ol 2.46700008 GHz ol 2.43080000 GHz
e cFstep| | [2° ] CF Step
6.80003808 MHz [ 6.00800000 MHz
#PRug m Han #PAva I.M Man
ML §2 Center 2.400 00 GHz Span 60 MHz
3 rel oFreq DEfsell | lipes B 160 kHz WBA 300 Kz Sweep 55 ms (1001 o) || , Fred DffsEt
aA Marker  Trace Type ¥ Axis Amplitude
e T amdh IeE
(l re . 2 =-34.1 m (l

FTun Signal Tra[t]:fli 3 a mﬁ 2.399 76 GHz -32.88 dBin o Signal Tra(t]:fl;
Swp | n Jtini n Off]

|
Center 2.437 00 GHz Span 60 MHz
#Res BH 100 kHz #YBH 306 kHz Sweep 5.8 ms (1001 prs)

|

AUTHORIZED BAND EDGE HIGH CH

Agilent 23:02:20 Aug 13, 2015

L

Freg/Channel

APv3.3(886313)., Conducted B

Mkrl 2.459 74 GHz

Center Freq
E:;kﬂﬁ dBm Atten 26 dB 0.26 dBm 2.45350000 Gls
Log |1
18 Start Freq
dB/ 2.45350000 GHz
Offst
éé’l Stop Freq
ol 2.513506800 GHz
o CF Step
6.60000600 MHz
#PAuvg LM Man|
Center 2.483 58 GHz Span 66 MHz
#Res BH 108 kHz #UBH 308 kHz  Sweep 5.8 ms (1001 pts) @Freq U"Sﬁg
Marker  Trace Type  fxis Anplitude i
1 [&5] Freq 2,459 74 BH=z B.26 dBm
2 [&H] Fi 2,483 56 GH: -41,23 dB i
3 (e8] F:g 2.483 58 EHZ -41.77 dEx 8|gna| Tragﬁ

On

I:|
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REPORT NO: 15U21052-E1V2
ECC ID: SXNWYSBMVGX4I

DATE: OCTOBER 12, 2015
IC ID: 20569-WYSBMVGX4I

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH OUT OF BAND MID CH
% Agilent 23:88:10 Aug 13, 2015 L Freq/Channel 3% Agilent 22:56:38 Aug 13, 2015 L Freq/Channel
FPv3.3(030515Y, Conducted B Mkrd 2,398 GHZ] APV3.3(080515),, Conducted B Wird 24851 GHZ
Ref 20 dBn #fitten 28 dB 35.486 dbn || Center Freq Ref 20 dBn whitten 26 dB 45342 den || | Center Freq
#Peak I 13.0150000 GHz +Peak I 13.5150000 GHz
Log T Lag i
10 Start Freq 18 StartFreq
dB/ 30, Mz dB/ 30. MHz
oy oy
& < Stop Freq| | |45 Stop Freq
o 26 GHz || 26 GHz
z u]] 2 &
sl N T (S . Y | crstep| | | [ 0 » T - CF Step
w1 2.59700009 GHz [T T T 2.59760600 GHz
el T Fuwo M| | fFO] T 7] ] g en
Center 13.015 GHz Span 25.97 GHz Center 13.815 GHz Span 25.97 GHz
WRes BH 108 kHz WBH 300 ke Swoop 2482 5 (8192 pt || Freq 0”“5: #Res BH 160 kHz WEN 300 KWz Sweep 2.082 s (8192 prs | Freq Uffsﬁz
Marker  Trace Type W Axis Amplitude | . Marker  Trace Type ¥ Axis Anplitude )
(&) Fraq 2.412 GHz -1.20 dBm 1 (&8 Freg 2.437 GHz -1.16 dBm
[&5] Fre 4.824 GHz -51.58 dBm i 2 (&5} Fre 4.874 GHz -C1.24 dBm i
3 (5] Fre; 7.236 GHz -57.65 dBm Slgnal Track 3 1) Fr’gg 7.311 GHz -57.78 dBm Slgnal Track
4 1 Freg 2.398 GHz —-35.49 dBm n m 4 (&) Freq 24,881 GHz -48.94 dBn n w
|
OUT OF BAND HIGH CH
s Agilent 23:03:07 Aug 13, 2615 L Freq/Channel
APv3.3(888515),. Conducted B Mkrd 25.027 GHz c F
Ref 200 dBm #Atten 20 dB -43.364 dBn enter Freq
#Peck T 13.0150000 GHz
Log 1
18 Start Freg
dB/ 36.0000600 Miz
Offst
111
4B StopFreq
||| 26.0080000 GHz
1] 2 o
prl I TS P : | CF Step
[ [V A 2.59700000 GHz
g o — lwo o
Center 13.015 GHz Span 25.97 GHz
#Res BH 106 kHz BN 300 KHz  Sweep 2452 5 (BL92 pis) @.ggr;@%ggfgsﬁg
Marker Trace Twpa X Axiz Amplituda
1y Freg 2.462 GHz -1.14 dBm
2 1 F 4.924 GH -51.48 dBi i
3 (S8 Frr'zg 7.3686 GHi -58.37 dB: 0 SIQnaI Tragfl]((
4 1y Freg 25.6827 GH=z -49.3E dBm n —
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGXA4I

10. RADIATED TEST RESULTS

10.1. LIMITS AND PROCEDURE
LIMITS

FCC §15.205 and §15.209
IC RSS-GEN Clause 8.9 (Transmitter)

IC RSS-GEN Clause 7 (Receiver)

Frequency Range Field Strength Limit Field Strength Limit
(MHz) (uV/m) at3 m (dBuV/m)at3m
30-88 100 40

88-216 150 435
216 - 960 200 46
Above 960 500 54

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz and 150cm for
above 1GHz. The antenna to EUT distance is 3 meters.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used unless
otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth is set to 3
MHz for peak measurements and add duty cycle factor for average measurements. Duty cycle factor=
10log (1/x) for this sample B mode = 0dB (duty cycle >98%); G mode = 0.0dB; N mode = 0.0dB.

The spectrum from 30 MHz to 40 GHz is investigated with the transmitter set to the lowest, middle, and
highest channels in each applicable band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The EUT is
rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1 to 4 meters
above the ground plane to further maximize the emission. Measurements are made with the antenna
polarized in both the vertical and the horizontal positions.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

10.2. TRANSMITTER ABOVE 1 GHz

10.2.1. TX ABOVE 1 GHz 802.11b MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL FREMONT, 3m Chomber 14 Aug 2815 19:25:46
Restricted Bandedge
- Project Number: 15021852
1 Client:Sensity Systems Inc
Config:EUT + Laptop
Mode:DTS 2.4 BE H_11b_HT28 2412
195 Tested bg:A. Escomilla
95 i
; /e
5
e ° /
N ‘/
C Peak Limit (dBulU/m2 /
o 71:
- /
2 /
3 g5 /
3 /
]
S
55 Averagel Limit (dBul/m) '/
bbb i ‘MMWWWWWWWW /
it A il J
4|: /
4 3 //M
35
2. 31 18 .5MH=z/ 2.415
Frequency (GHz)
Range (62) 0t Rel W e Top Suep Plo ¥oups/Mode  Position Ronge (G Dot RN VU g Typ Seeep Pie ¥oups/Mads  Position
1:2.31°2.415 PERK  INC-JB) M Pur AvgIR)  Auto/Cpled OB Inf/MOXH 155 dege H 2:2.3122.415 AER  INC-38) M Pu RuglNS)  Auto/Cpled 98BI 1BB/TAUG 155 dege H
Low Chonnel Bondedge Method AD - Horizontal TST 39763 12 Jun 2814 Rev 9.5 22 Jul 20814
HORIZONTAL DATA
Marker Frequency Meter Det AFT119 Amp/Cbi/Fit | DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.39 39.4 PK 32 -22.4 0 49 - - 74 -25 155 106 H
2 *2.369 42.92 PK 31.9 -22.4 0 52.42 - - 74 -21.58 155 106 H
3 *2.39 30.26 RMS 32 -22.4 0 39.86 54 -14.14 - - 155 106 H
4 *2.379 31.04 RMS 31.9 -22.4 0 40.54 54 -13.46 - - 155 106 H
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REPORT NO: 15U21052-E1V2
ECC ID: SXNWYSBMVGX4I

DATE: OCTOBER 12, 2015
IC ID: 20569-WYSBMVGX4I

VERTICAL PEAK AND AVERAGE PLOT

WZEUL FREMONT, 3m Chamber 14 Aug 2815 19:32:27
Restricted Bondedge
= Project Number: 15021852
1 Client Sensity Systems Inc
Config:EUT + Loptop
Mode:DTS_2.4_BE_U_11b_HT2@_2412
185 Tested by:A. Escomilla
a—
= /
E 7
/
/A'
o /
5 85
?
I FPeok Limit (dBulU/m2 /
> 7 =
A /
S /
~
3 65
: /
o
55 Averagel Limit (dBulU/m) y /
45 /
Bt
35
2. 31 18 .5MH=/ 2.415
Frequency (GHz)
Range (GHz) Tet  REU U fvg Typ Sucep Ple  ¥5ups/fode  Position Range (6Hz) Dt REU VU fvg Typ Sucep Pto ¥oups/Mode  Position
1:2.31-2.415 PERK  1MC-3dB) M Pur Bvg(RNS) Auto/Cpled 808 Inf/MAXH 224 degs U 2:2.31-2.415 AVER  1M(-3dB) M Pur AvglRNS) Auto/Cpled  8EB1  18B/TAVG 224 degs U
Low Chonnel Bondedge Method AD - Uertical .TST 39763 12 Jun 2814 Rev 8.5 22 Jul 2814
Marker Frequency Meter Det AFT119 Amp/CbI/Fit | DCCorr(dB) | Corrected Average Margin Peak Limit PK Margin ‘Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (d8) (dBuv/m) (d8) (Degs) (em)
(dBuv) (dBuv/m) (dBuv/m)
2 *2.355 42.94 PK 31.8 -22.4 0 52.34 - - 74 -21.66 224 237 \
1 *2.39 40.69 PK 32 -22.4 0 50.29 - - 74 -23.71 224 237 \
3 *2.39 30.77 RMS 32 -22.4 0 40.37 54 -13.63 - 224 237 \
4 *2.39 31.3 RMS 32 -22.4 0 40.9 54 -13.1 - 224 237 \2
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL FREMONT, 3m Chomber 14 Aug 2815 19:41:54
Restricted Bondedge
= Project Number: 15021852
1 Client:Sensity Systems [nc
Config:EUT + Loptop
Mode:DBTS 2.4 BE H 11k HT28 2462
195 Tested by:A. Escamilla
g,
3 N\
c 85
o
N
5 75 \ Peaok Limit (dBLU/m)
T \
: ;\
3 =
3 6
K \
- \\"\ Avercge Limit {(dBul/m]
55 W 2
=
4 \% 3 4
. pl
35
2.46 18.3MH=z/ 2.563
Frequency (GHz)
Range (6) et ROl B g Tgp Sucep Ple Aoups/Mode  Position Ronge (G bet RN [T Seesp Pie Foups/Mods  Position
1:2.46-2.563 PEAK  INC-3B) M Pur AvglRMS)  Auto/Cpled  BBBI  Inf/MAKH 160 degs H 2:2.462.563 AUR THG-3B) M Pur AvglRMS)  Auto/Cpled 881 IBW/TAUG 169 degs H
High Channel Bandedge Method AD - Horizontal .TST 39763 12 Jun 2814 Rev 9.5 22 Jul 2814
HORIZONTAL DATA
Marker Frequency Meter Det AFT119 Amp/Cbi/Fit | DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
1 *2.484 40.43 PK 323 -22.1 0 50.63 - - 74 -23.37 169 231 H
3 *2.484 30.02 RMS 323 -22.1 0 40.22 54 -13.78 - - 169 231 H
4 2.53 30.93 RMS 324 -22 0 41.33 54 -12.67 - - 169 231 H
2 2.561 42.67 PK 324 -22 0 53.07 - - 74 -20.93 169 231 H
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015

ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I
VERTICAL PEAK AND AVERAGE PLOT
WZEUL FREMONT, 3m Chamber 14 Aug 2815 19:48:58
Restricted Bondedge
= Project Number: 15021852
1 Client Sensity Systems Inc
Config:EUT + Laptop
Mode:DTS 2.4 BE_U_11b_HT28_2462
18507 Tested by:A. Escamilla
95 3
\
PGS
?
L] 75 Peaok Limit (dBUU/m)
‘e
3 \
3 65 k¥
K Mu»m\
55 \‘M Avercge Limit (dBuU/mJ
Ao A A PRV QW A TR I o Ao A sl
45 . 1 ‘
2 |
35
2.46 8. 3MH=/ 2.563
Frequency (GHz)
Range (6H2) Dot ReU VB0 fvg Tgp Sucep Ple  #5ups/fode  Position Range (6Hz) Dt ReU VU fvg Typ Sucep Pto  ¥oups/Mode  FPosition
> 6. KM P S ¢ i 14 U
High Channel Bandedge Method AD - Uertical .TST 39763 12 Jun 26814 Rev 8.5 22 Jul 2814
VERTICAL DATA
Marker Frequency Meter Det AFT119 Amp/CbI/Flt | DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.484 41.12 PK 323 -22.1 0 51.32 - - 74 -22.68 244 221 \
3 *2.484 31.66 RMS 323 -22.1 0 41.86 54 -12.14 - - 244 221 \
4 *2.484 32.19 RMS 323 -22.1 0 42.39 54 -11.61 - - 244 221 \
2 2.51 42.87 PK 323 -22.1 0 53.07 - - 74 -20.93 244 221 \2
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

! 1@UL FREMONT, 3m Chomber 14 Aug 2815 17:54:47
Rodioted Emissions 3-Meters
Project Number: 15021852
188 Client:Sensity Systems Inc
Config:EUT + Laptop
Mode:DTS 2.4 HARM_11b_HT28_2412
ag Tested by:A. Escomilla
80
_ Peak Limit (dBul/mJ
3
c 78
o
N
C
2 60
- Avg Limit (dBulU/m
£
~
3 58
3 SA——— 3
T b 2 2 W“’“‘w \
I 1 g
3 W
WWJ«WLMW
36
20
1 18 18
Frequency (GHz)
Range (@) Tt RO B g Typ Sueep Pio Aoups/fods  Position Range (G et R U A Typ Swsp  Pho Feps/fde  Position
1143 FERK  INC-38) Mk Log-Furllideo) Auto/Cpled 6801  Inf/MXH  B-d6ddegs H | 3:3-18 PEAK  H(-3d8) 3Bk LogFurUideo) uto/Cpled 16k  InP/MXH  G-36Bdegs H
FCC Part!5 Subpart C 248BMHz Spurious Emissions with Average Scon.TST 39763 12 Jun 2014 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

LOW CHANNEL VERTICAL

| WEUL FREMONT, 3m Chamber 14 Aug 2815 17:54:47
Rodioted Emissions 3-Meters
Project Number: 15021852
106 Client:Sensity Systems Inc
CanfigEUT + Loptop
Mode:DTS_ 2.4 HARM_11b_HT28_2412
ag Tested by:A. Escamilla
88 -
Peal imit dBul/m?J
5 7o
"
C
[
= 66 -
2 Avg Limit (dBulU/n
g s
2 58
o 5
= o
408
4
o
368
28
1 18 18
Frequency (GHz)
Ronge (6H) e VB fvg Typ Sueep Pls #ups/fods  Fosition Range (Gliz) Det U VB fvg Tup Sweep Pts  Fwps/Mods  Position
FCC Part!5 Subport C 2488MHz Spurious Emissions with Average Scon.TST 39763 12 Jun 2814 Rev 8.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

LOW CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AFT119 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)

1 *3.564 31.98 PK 32.8 -30.6 0 34.18 - - 74 -39.82 0-360 200 H

2 *4.827 35.02 PK 34 29.4 0 39.62 - - 74 -34.38 0-360 100 H

4 *4.202 31.57 PK 333 -30 0 34.87 - - 74 -39.13 0-360 100 \

5 *4.826 39.55 PK 34 -29.4 0 44.15 - - 74 -29.85 0-360 200 \

6 *8.046 30.22 PK 35.7 -26.7 0 39.22 - - 74 -34.78 0-360 100 %

3 8.849 30.57 PK 35.9 -25 0 41.47 - - - - 0-360 100 H
PK - Peak detector
RADIATED EMISSIONS
Frequenc Meter Det AFT119 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak PK Margin Azimuth Height Polarity

y Reading (dB/m) Fltr/Pad (dB) Reading (dBuv/m) (dB) Limit (dB) (Degs) (cm)

(GHz) (dBuv) (dB) (dBuV/m) (dBuV/m)

* 3.565 40.87 PK2 32.8 -30.6 0 43.07 - - 74 -30.93 27 174 H

*3.563 29.15 MAv1 32.8 -30.5 0 31.45 54 -22.55 - - 27 174 H

*4.825 44.86 PK2 34 -29.4 0 49.46 - - 74 -24.54 13 361 H

*4.826 34.56 MAv1 34 -29.4 0 39.16 54 -14.84 - - 13 361 H

*4.202 40.3 PK2 333 -30 0 43.6 - - 74 -30.4 125 291 \

*4.201 28.76 MAv1 333 -30 0 32.06 54 -21.94 - - 125 291 \

*4.824 51.64 PK2 34 -29.4 0 56.24 - - 74 -17.76 130 292 \

*4.824 40.97 MAv1 34 -29.4 0 45.57 54 -8.43 - - 130 292 \

*8.048 39.27 PK2 35.7 -26.8 0 48.17 - - 74 -25.83 180 223 \

* 8.046 27.51 MAv1 35.7 -26.7 0 36.51 54 -17.49 - - 180 223 \
8.849 37.36 PK2 35.9 -25 0 48.26 - - - - 61 337 H
8.85 25.85 MAv1 35.9 -25 0 36.75 - - - - 61 337 H
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

MID CHANNEL HORIZONTAL

| 1@UL FREMONT, 3m Chamber 14 Aug 2815 18:24:03
Rodioted Emissions 3-Meters
Project Number: 15021852
106 Client:Sensity Systems Inc
CanfigEUT + Loptop
Mode:DTS_ 2.4 HARM_11b_HT28_2437
L] Tested by:A. Escamilla
B Peak Limit (dBuU/m?J
3
c 70
0
N
C
2 68
~ Q\'g Limit (dBuU/m
13
~
ER \
[as]
4@MWW ;
h
mewmwﬁwl
368
28
1 18 18
Frequency (GHz)
Ronge (6H) et Rl VB fvg Typ Sueep Plo #ups/fods  Fosition Range (Gliz) Det U VB fvg Typ Sweep Pts  Fups/Mods  Position
13 PEFK IM(-38) Bk LogPur(Video) Auto/Cpled 60BI  Inf/MXH  B-3Bdegs H | 3:3-18 PERK  1H(-38) 3Bk Log-Pw(Video) Auto/Cpled 16k  Inf/MAWH  B-35Bdegs H
FCC Part!5 Subport C 2488MHz Spurious Emissions with Average Scon.TST 39763 12 Jun 2814 Rev 8.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

MID CHANNEL VERTICAL

| 1@UL FREMONT, 3m Chamber 14 Aug 2815 18:24:03
Rodioted Emissions 3-Meters
Project Number: 15021852
106 Client:Sensity Systems Inc
Config:ELT + Laptop
Mode:DTS_ 2.4 HARM_11b_HT28_2437
ag Tested by:A. Escamilla
88 -
Peal imit dBul/m?J
5 7o
"
C
[
= 66 -
2 Avg Limit (dBulU/n
g s
> 50
S 5
— o 6
o
408
4
o
368
28
1 [iZ] 18
Frequency (GHz)
Ronge (6H) e VB fvg Typ Sueep Pls #ups/fods  Fosition Range (Gliz) Det U VB fvg Tup Sweep Pts  Fwps/Mods  Position
FCC Part!5 Subport C 2488MHz Spurious Emissions with Average Scon.TST 39763 12 Jun 2814 Rev 8.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

MID CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AFT119 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *4.869 35.19 PK 34 -29.1 0 40.09 - - 74 -33.91 0-360 200 H
2 *9.406 27.76 PK 36.4 241 0 40.06 - - 74 -33.94 0-360 100 H
4 *3.721 3232 PK 33 -29.9 0 35.42 - - 74 -38.58 0-360 100 \
5 *4.872 39.6 PK 34 -29.1 0 445 - - 74 -29.5 0-360 200 \
6 10.492 29.07 PK 375 -23.9 0 42.67 - - - - 0-360 100 \
3 12.778 29.97 PK 39.1 -25.7 0 43.37 - - - - 0-360 100 H
PK - Peak detector
RADIATED EMISSIONS
Frequenc Meter Det AFT119 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak PK Margin Azimuth Height Polarity
y Reading (dB/m) Fltr/Pad (dB) Reading (dBuv/m) (dB) Limit (dB) (Degs) (cm)
(GHz) (dBuv) (dB) (dBuV/m) (dBuV/m)
*4.869 46.06 PK2 34 -29.1 0 50.96 - - 74 -23.04 17 284 H
*4.871 35.07 MAv1 34 -29.1 0 39.97 54 -14.03 - - 17 284 H
*9.408 37.33 PK2 36.4 -24.1 0 49.63 - - 74 -24.37 49 183 H
*9.408 25.47 MAv1 36.4 -24.1 0 37.77 54 -16.23 - - 49 183 H
*3.721 40.23 PK2 33 -29.9 0 43.33 - - 74 -30.67 12 192 \
*3.72 28.92 MAv1 33 -29.9 0 32.02 54 -21.98 - - 12 192 \
*4.874 50.25 PK2 34 -29.1 0 55.15 - - 74 -18.85 348 267 \
*4.872 39.32 MAv1 34 -29.1 0 44.22 54 -9.78 - - 348 267 \
10.493 36.19 PK2 375 -23.9 0 49.79 - - - - 359 244 \
10.494 25.31 MAv1 375 -24 0 38.81 - - - - 359 244 \
12.778 38.01 PK2 39.1 -25.7 0 51.41 - - - - 36 164 H
12.779 26.6 MAv1 39.1 -25.7 0 40 - - - - 36 164 H
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

HIGH CHANNEL HORIZONTAL

11@UL FREMONT, 3m Chamber 14 Aug 2815 18:51:21
Rodioted Emissions 3-Meters
Project Number: 15021852
106 Client:Sensity Systems Inc
CanfigEUT + Loptop
Mode:DTS_ 2.4 HARM_11b_HT28_2462
L] Tested by:A. Escamilla
80 S
B Peak Limit (dBuU/m?J
3
c 70
0
N
C
5 6@
~ Q\'g Limit (dBuU/m
13
~
3 58
3 . 2
2 3 WHWWM
4®MW“-WW 1 WWM ﬂTM
1 WMW“
A AR Y
36
20
1 18 18
Frequency (GHz)
Range (&) Dol RO U g Tgp Sueep Pio  Aoups/Mode  Pasition Range (6> Dot R U fvg Typ Swsp  Pho Fups/fde  Fosition
- PERK  IMC38) Bk LogPurllides) Auto/Cpled  B8B1  Inb/MXH  B-3Bdegs H | 3:3-18 PEA  N(-3B) 3Bk LogFur(Video) futo/Cpled 16k Inb/MXH  B-3Bdegs H
FCC Part!5 Subport C 2488MHz Spurious Emissions with Average Scon.TST 39763 12 Jun 2814 Rev 8.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

HIGH CHANNEL VERTICAL

11@UL FREMONT, 3m Chamber 14 Aug 2815 18:51:21
Rodioted Emissions 3-Meters
Project Number: 15021852
106 Client:Sensity Systems Inc
CanfigEUT + Loptop
Mode:DTS_ 2.4 HARM_11b_HT28_2462
ag Tested by:A. Escamilla
88 -
Peal imit dBul/m?J
5 7o
"
C
[
= 66 -
2 Avg Limit (dBulU/n
g s
2 58 4
z o
] 6
40 : 5 o
] &)
368
28
1 18 18
Frequency (GHz)
Ronge (6H) e VB fvg Typ Sueep Pls #ups/fods  Fosition Range (Gliz) Det U VB fvg Tup Sweep Pts  Fwps/Mods  Position
FCC Part!5 Subport C 2488MHz Spurious Emissions with Average Scon.TST 39763 12 Jun 2814 Rev 8.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

HIGH CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AFT119 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *4.204 31.36 PK 333 -30 0 34.66 - - 74 -39.34 0-360 200 H
2 *4.926 38.01 PK 34 -29.6 0 42.41 - - 74 -31.59 0-360 200 H
4 *4.927 41.85 PK 34 -29.6 0 46.25 - - 74 -27.75 0-360 200 \
6 *9.405 28.64 PK 36.4 -24 0 41.04 - - 74 -32.96 0-360 100 \
5 6.601 29.87 PK 35.6 27.7 0 37.77 - - - - 0-360 200 %
3 10.432 27.54 PK 37.3 -23.6 0 41.24 - - - - 0-360 200 H
PK - Peak detector
RADIATED EMISSIONS
Frequenc Meter Det AFT119 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak PK Margin Azimuth Height Polarity
y Reading (dB/m) Fltr/Pad (dB) Reading (dBuv/m) (dB) Limit (dB) (Degs) (cm)
(GHz) (dBuv) (dB) (dBuV/m) (dBuV/m)
*4.203 40.25 PK2 333 -30 0 43.55 - - 74 -30.45 347 198 H
*4.203 28.73 MAv1 333 -30 0 32.03 54 -21.97 - - 347 198 H
*4.924 49.64 PK2 34 -29.6 0 54.04 - - 74 -19.96 27 214 H
*4.924 37.98 MAv1 34 -29.6 0 42.38 54 -11.62 - - 27 214 H
*4.929 51.98 PK2 34 -29.6 0 56.38 - - 74 -17.62 342 212 \
*4.926 41.35 MAv1 34 -29.6 0 45.75 54 -8.25 - - 342 212 \
*9.404 37.46 PK2 36.4 -24 0 49.86 - - 74 -24.14 354 134 \
*9.406 25.64 MAv1 36.4 -24 0 38.04 54 -15.96 - - 354 134 \
6.599 39.6 PK2 35.6 -27.7 0 47.5 - - - - 330 216 \
6.6 27.59 MAv1 35.6 -27.7 0 35.49 - - - - 330 216 \
10.434 35.94 PK2 373 -23.7 0 49.54 - - - - 13 211 H
10.434 24.51 MAv1 373 -23.7 0 38.11 - - - - 13 211 H
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

10.2.2. TX ABOVE 1 GHz 802.11g MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL Fremont,5m Chomber B 16 Aug 2815 18:24:42
Restricted Bondedge
= Project Number: 15021852
1 Client:Sensity Systems [nc
Config:EUT + Laptop
Mode:DTS 2.4 BE H 11g HT28 2412
195 Tested by:0. Stoelting
9: V\
I V!
35 /f
R /
N Peak Limjt C(dBuU/m) /
> 7:
3
[an]
S
. M‘M /
erane L ood y
5ol Averags Limit (dBul/m) ot |
" i e et o bl SV OPTUPEIR STV PRRYY s bbbl "# '
45 3 R b
8
35
2. 31 18 .5MH=z/ 2.415
Frequency (GHz)
Ronge (6Hz) REUUB  Ref/Altn Dat/Avg Tupe Sueep Pls  ¥ops/fode Fosition Range (GHiz) REWAUBH  Ref/Attn Det/Avg Type Susep Pts  #ups/ods  Position
1:2.312.415 M6/ 16/I8  PEAK/Pur Avg(RMS)  Zmsecthuto) 8881 MXH 120 degs H | 2:2.312.415  IMC-6B)/M  187/18  AUER/Fur Aug(RMS) 2Bnsecthutc) 8001 1EBTAUG 124 degs H
Low Channs! Bandedge Method AD - H.TST 38915 4 Jun 2815 Rev 9.5 24 Jun 2815
HORIZONTAL DATA
Marker Frequency Meter Det AFT345 Amp/Cbi/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.39 443 Pk 32 -24.1 0 52.2 - - 74 -21.8 124 102 H
2 *2.389 45.12 Pk 32 -24.1 0 53.02 - - 74 -20.98 124 102 H
3 *2.39 32.82 RMS 32 -24.1 0 40.72 - 124 102 H
4 *2.39 33.09 RMS 32 -24.1 0 40.99 - - - - 124 102 H
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

VERTICAL PEAK AND AVERAGE PLOT

WZEUL Fremont,5m Chomber B 16 Aug 2815 18:34:23
Restricted Bondedge
= Project Number: 15021852
1 Client Sensity Systems Inc
Config:EUT + Laptop
Mode:DTS 2.4 BE U 11g HT28 2412
195 Tested by:0. Stoelting
95 V.
8:
< Peak Limit CdBuU/m) )
3 75 7
2 Y
— o~/
65 5
4
.-
55 Averoge Limit (dBuUym) 4
i
b i ekl L i PR VI PR P PV ¥ pmmpomn oL g
45 '
35
2. 31 18 .5MH=/ 2.415
Frequency (GHz)
Range (6H2) REU/UB  Ref/Atin Det/Avg Tupe Sucep Pis  Foups/fode Position Range (Gh) REWUBN  Ref/Attn  Det/Avg Type Secep Pts #oupsifods Position
g 415 L dB) ([ AK Av MS) . 3] [ 8
Low Channe| Bandedge Method AD - U.TST 38915 4 Jun 2815 Rev 9.5 24 Jun 2815
VERTICAL DATA
Marker Frequency Meter Det AFT345 Amp/Cbi/Fit | DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
1 *2.39 52.14 Pk 32 -24.1 0 60.04 - - 74 -13.96 84 110 \2
2 *2.39 52.67 Pk 32 -24.1 0 60.57 - - 74 -13.43 84 110 Vv
3 *2.39 40.9 RMS 32 -24.1 0 48.8 - - - - 84 110 A
4 *2.39 41.59 RMS 32 -24.1 0 49.49 - - - - 84 110 A
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:LlL Fremont,5m Chomber B 16 Aug 2815 20:087:27
Restricted Bondedge
= Project Number: 15021852
1 Client:Sensity Systems Inc
Config:EUT + Laptop
Mode:DTS 2.4 BE H 11g HT28 2462
195 Tested by:0. Stoelting
g5 et Va)
o i,
85
A |
> \ Peak Limit (dBulU/m)
= 75
3
@ \
3 \
65 \\\
\ P Average Limit (dBulU/m)
55 =
A ol Lkt i ob b oL ™ p bbbl | T
\4\‘- 1l L 'unJ . i .nw. il A ] i bbb
b L
35
2.46 8. 3MH=z/ 2.563
Frequency (GHz)
Range (G RBUMUBU  Ref/Attn Det/Avg Type Sueep Pls  #ops/fode Position Renge (GHz) REWUBW  Ref/Attn Det/Avg Typs Sueep Pt Houps/Mode  Position
1:2.46°2.563  IMC-6dB)/AM 17/18 PEAK/Pur Avg(RHS)  2nsec(utc) 8901 MAXH 126 degs H | 2:2.46-2.563  IMC-6B)/3M  107/18  WUER/Par Aug(RMS) 2hnsecthuto) 8081 1B0TAUG 126 degs
High Chonnel Bandedge Method AD - H.TST 38915 4 Jun 2815 Rev 9.5 24 Jun 2815
HORIZONTAL DATA
Marker Frequency Meter Det AFT345 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
1 *2.484 46.9 Pk 325 -24 0 55.4 - - 74 -18.6 126 133 H
2 *2.484 46.7 Pk 325 -24 0 55.2 - - 74 -18.8 126 133 H
3 *2.484 32.86 RMS 325 -24 0 41.36 - 126 133 H
4 *2.484 33.24 RMS 325 -24 0 41.74 - - - - 126 133 H
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

VERTICAL PEAK AND AVERAGE PLOT

WZEUL Fremont,5m Chamber B 16 Aug 2815 20:18:58
Restricted Bondedge
= Project Number: 15021852
1 Client Sensity Systems Inc
Config:EUT + Laptop
Mode:DTS 2.4 BE U 11g HT28 2462
195 Tested by:0. Stoelting
oy e\
95~
85
e \
3 75 \ Peak Limit (dBul/m2
F X
S SV
~
65 Aoy
\‘Hver‘age Limit CdBulU/m)
55 M,
é Ww“wnuu b el Lt b n FRCRTIS N (I TWRPTINY YNAmeR T
45
35
2.46 8. 3MH=z/ 2.563
Frequency (GHz)
Range (6Hz) RBUAUBU  Ref/Attn Det/Avg Type Sueep Pis  #oups/fode Position Range (GHz) REWUBW  Ref/Attn Det/Avg Typs Sueep Pt H5ups/Mode  Position
> 6 1H(-6dB) I K/ Par Prg(RHS) ec(hute) i ;
High Chonnel Bandedge Method AD - U.TST 38915 4 Jun 2815 Rev 9.5 24 Jun 2815
VERTICAL DATA
Marker Frequency Meter Det AFT345 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) +/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuv/m)
1 *2.484 53.42 Pk 325 -24 0 61.92 - - 74 -12.08 88 106 \2
2 *2.484 53.43 Pk 325 -24 0 61.93 - - 74 -12.07 88 106 Vv
3 *2.484 39.24 RMS 325 -24 0 47.74 - - - - 88 106 A
4 *2.484 40.25 RMS 325 -24 0 48.75 - - - - 88 106 v
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

! 1:UL Fremont,5m Chomber B 16 Aug 2815 17:57:56
Rodioted Emissions 3-Meters
= Project Number: 15021852
18 Client:Sensity Systems Inc
Config:ELT
Mode:DTS 2.4 HARM 11g HT28 2412
g5 Tested by:0. Stoelting
a5
Peok Limit (dBul/m)
75
‘e
~
3 65
[as)
o ~
z Avg Limit (dBuU/m)
5|: |
4|: " H L 3 L
Mg
W ]1 ik
35 it o g I
b o
25
1 18 18
Frequency (GHz)
Range (@) RRUABU  Ref/fitn Dt/Avg Tupe S Pls Fps/fode Position Range (G REWURI  Ref/Attn  Det/Avg Type Siesp  Phs Aoups/fods Position
1143 H(-6d8) /38 G718 PEAK/Par Avg(RNS)  2Bmec(huto) 6031 HAXH B-360deg 3318 WCEE)/38  B1/8 FERK/Fur Mvg(RHS)  STdnsec(huto) 18k HA 8-36Adegs H
DTS _2.4_HARM_11q HT28 2412.DAT 38315 16 Jun 2815 Rev 9.5 24 Jun 2815

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

LOW CHANNEL VERTICAL

<UL Fremont,5m Chamber B 16 Aug 2815 17:57:56

11

Rodioted Emissions 3-Meters
= Project Number: 15021852
19 Client:Sensity Systems Inc
Config:ELT
Mode:DTS 2.4 HARM 11g HT28 2412
95 Tested by:0. Stoelting
8|:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
[as]
o
~ Avg Limit (dBuU/m)
5|:
5
5 2 o
4 Q
6
o
3|:
o5
1 18 18
Frequency (GHz)
Ronge (6H) REU/UB  Ref/Altn Dst/Avg Tupe Suecp Pla ¥owps/fode Fasition Range (Gliz) REWABH  Ref/Attn  Det/Avg Type Suep Pts  Foups/fiods  Position
DTS 2.4 HARM 11y HT20 2412 .DAT 38915 16 Jun 2815 Rev 9.5 24 Jun 2815

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

LOW CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *1.307 37.62 Pk 29.4 -25.4 0 41.62 - - 74 -32.38 0-360 101 H
2 *2.216 37.11 Pk 311 243 0 43.91 - - 74 -30.09 0-360 101 Vv
3 *4.827 40.18 Pk 34.3 -31.7 0 42.78 - - 74 -31.22 0-360 101 H
4 *8.221 31.95 Pk 35.7 -28.6 0 39.05 - - 74 -34.95 0-360 101 H
5 *4.825 432 Pk 343 316 0 45.9 - - 74 281 0-360 199 %
6 7.235 33.24 Pk 35.3 -29.8 0 38.74 - 0-360 199 \
PK - Peak detector
RADIATED EMISSIONS
Frequenc Meter Det AF T345 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak PK Margin Azimuth Height Polarity
y Reading (dB/m) Fltr/Pad (dB) Reading (dBuv/m) (dB) Limit (dB) (Degs) (cm)
(GHz) (dBuv) (dB) (dBuV/m) (dBuV/m)
*1.308 44.15 PK2 29.4 -25.4 0 48.15 - - 74 -25.85 320 102 H
*1.307 32.8 MAv1 29.4 -25.4 0 36.8 54 -17.2 - - 320 102 H
*2.215 44.38 PK2 311 -24.3 0 51.18 - - 74 -22.82 320 102 \
*2.216 32.26 MAv1 31.2 -24.3 0 39.16 54 -14.84 - - 320 102 \
*4.825 47.17 PK2 343 -31.6 0 49.87 - - 74 -24.13 283 357 H
*4.825 36.23 MAv1 343 -31.6 0 38.93 54 -15.07 - - 283 357 H
*8.221 39.31 PK2 35.7 -28.6 0 46.41 - - 74 -27.59 283 102 H
*8.22 28.08 MAv1 35.7 -28.6 0 35.18 54 -18.82 - - 283 102 H
*4.825 50.75 PK2 343 -31.6 0 53.45 - - 74 -20.55 355 210 \
*4.825 39.55 MAv1 343 -31.6 0 42.25 54 -11.75 - - 355 210 \
7.233 39.73 PK2 353 -29.8 0 45.23 - - - - 355 200 \
7.237 28.67 MAv1 353 -29.9 0 34.07 54 -19.93 - - 355 200 \
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

MID CHANNEL HORIZONTAL

| WEUL Fremont,5m Chomber B 16 Aug 2815 18:46:27
Rodioted Emissions 3-Meters
= Project Number: 15021852
19 Client:Sensity Systems Inc
Canfig:EUT
Mode:DTS 2.4 HARM 11g HT28 2437
95 Tested by:0. Stoelting
Sl:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
fus]
o
~ Avg Limit (dBuU/m)
5|:
45 ; p 4
WWW
" il
35 N JPOTT ORI ok st
el W
o5
1 18 18
Frequency (GHz)
Ronge (6H) REU/UB  Ref/Attn Dst/Avg Tupe Suecp Plo  ¥oups/fode FPasition Range (Gliz) REWABH  Ref/Attn  Det/Avg Type Secop Pts  Foups/flods  Position
13 HC-6d8)/3k 167718 PEAK/Par Avg(RHS)  2Bmsec(Puto) 6881 HAXH B-38degs H | 3:3-18 HC-6B)/38  BI/B  PERK/Par Avg(RHS)  STnsec(uto) I8k MY 8-368degs H
DTS 2.4 HARM 11y HT20 2437.DAT 38915 16 Jun 2815 Rev 9.5 24 Jun 2815

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

MID CHANNEL VERTICAL

<UL Fremont,5m Chamber B 16 Aug 2815 18:46:27

11

Rodioted Emissions 3-Meters
= Project Number: 15021852
19 Client:Sensity Systems Inc
Canfig:EUT
Mode:DTS 2.4 HARM 11g HT28 2437
95 Tested by:0. Stoelting
8|:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
[as]
o
~ Avg Limit (dBuU/m)
5|:
5
a5
2 g
Q
3|:
o5
1 18 18
Frequency (GHz)
Ronge (6H) REU/UB  Ref/Altn Dst/Avg Tupe Suecp Pla ¥owps/fode Fasition Range (Gliz) REWABH  Ref/Attn  Det/Avg Type Suep Pts  Foups/fiods  Position
DTS 2.4 HARM 11y HT20 2437.DAT 38915 16 Jun 2815 Rev 9.5 24 Jun 2815

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

MID CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *1.454 37.44 Pk 29 -25.2 0 41.24 - - 74 -32.76 0-360 102 H
2 *1.292 36.89 Pk 29.4 -25.4 0 40.89 - - 74 -33.11 0-360 101 Vv
3 *4.874 41.31 Pk 34.2 -32.4 0 43.11 - - 74 -30.89 0-360 199 H
4 *11.476 289 Pk 38.2 -24.6 0 42.5 - - 74 -31.5 0-360 199 H
5 *4.874 44.86 Pk 34.2 -32.4 0 46.66 - - 74 -27.34 0-360 199 \
6 *11.797 28.43 Pk 38.6 -24.3 0 42.73 - - 74 -31.27 0-360 101 \
PK - Peak detector
RADIATED EMISSIONS
Frequenc Meter Det AF T345 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak PK Margin Azimuth Height Polarity
y Reading (dB/m) Fltr/Pad (dB) Reading (dBuv/m) (dB) Limit (dB) (Degs) (cm)
(GHz) (dBuv) (dB) (dBuV/m) (dBuV/m)
*1.452 44.25 PK2 29 -25.2 0 48.05 - - 74 -25.95 355 103 H
*1.455 325 MAv1 29 -25.2 0 36.3 54 -17.7 - - 355 103 H
*1.29 44.27 PK2 29.3 -25.4 0 48.17 - - 74 -25.83 355 103 "
*1.29 32.61 MAv1 293 -25.4 0 36.51 54 -17.49 - - 355 103 )
*4.875 48.27 PK2 34.2 -32.4 0 50.07 - - 74 -23.93 343 147 H
*4.875 37.16 MAv1 342 -32.4 0 38.96 54 -15.04 - - 343 147 H
*11.477 35.71 PK2 38.2 -24.6 0 49.31 - - 74 -24.69 343 198 H
*11.477 24.8 MAv1 38.2 -24.6 0 384 54 -15.6 - - 343 198 H
*4.875 49.61 PK2 342 -32.4 0 51.41 - - 74 -22.59 195 187 \
*4.874 39.13 MAv1 34.2 -32.4 0 40.93 54 -13.07 - - 195 187 \
*11.796 35.15 PK2 38.6 -24.3 0 49.45 - - 74 -24.55 195 102 \
*11.799 24.5 MAv1 38.6 -24.3 0 38.8 54 -15.2 - - 195 102 \
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

HIGH CHANNEL HORIZONTAL

<UL Fremont,5m Chamber B 16 Aug 2815 19:36:34

11

Rodioted Emissions 3-Meters
= Project Number: 15021852
19 Client:Sensity Systems Inc
Canfig:EUT
Mode:DTS 2.4 HARM 11g HT28 2462
95 Tested by:0. Stoelting
gl:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
fus]
o
~ Avg Limit (dBuU/m)
5|:
5 J N
4 i ") ’ 3 4
WMMM 1 2
g mw .’ N
- ‘ A
Heriolppapa T
o5
1 18 18
Frequency (GHz)
Ronge (6H) REU/UB  Ref/Attn Dst/Avg Tupe Suecp Plo  ¥oups/fode FPasition Range (Gliz) REWABH  Ref/Attn  Det/Avg Type Secop Pts  Foups/flods  Position
13 HC-6d8)/3k 167718 PEAK/Par Avg(RHS)  2Bmsec(Puto) 6881 HAXH B-38degs H | 3:3-18 HC-6B)/38  BI/B  PERK/Par Avg(RHS)  STnsec(uto) I8k MY 8-368degs H
DTS 2.4 HARM 11y HT20 2462.DAT 38915 16 Jun 2815 Rev 9.5 24 Jun 2815

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

HIGH CHANNEL VERTICAL

<UL Fremont,5m Chamber B 16 Aug 2815 19:36:34

11

Rodioted Emissions 3-Meters
= Project Number: 15021852
19 Client:Sensity Systems Inc
Canfig:EUT
Mode:DTS 2.4 HARM 11g HT28 2462
95 Tested by:0. Stoelting
8|:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
[as]
o
~ Avg Limit (dBuU/m)
5|:
3
=
4 5 5
o Q
3|:
o5
1 18 18
Frequency (GHz)
Ronge (6H) REU/UB  Ref/Altn Dst/Avg Tupe Suecp Pla ¥owps/fode Fasition Range (Gliz) REWABH  Ref/Attn  Det/Avg Type Suep Pts  Foups/fiods  Position
DTS 2.4 HARM 11y HT20 2462.DAT 38915 16 Jun 2815 Rev 9.5 24 Jun 2815

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

HIGH CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuVv/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m)

1 *1.341 36.99 Pk 29.4 -25.4 0 40.99 - - 74 -33.01 0-360 199 H

2 *1.245 37.68 Pk 289 -25.5 0 41.08 - - 74 -32.92 0-360 101 \

3 *4.925 40.97 Pk 34.1 325 0 42,57 - - 74 -31.43 0-360 200 H

4 *11.81 28.01 Pk 38.6 -24.1 0 42.51 - - 74 -31.49 0-360 101 H

5 *4.925 44.86 Pk 34.1 -32.5 0 46.46 - - 74 -27.54 0-360 200 \

6 *11.21 28.76 Pk 37.8 -25.1 0 41.46 - - 74 -32.54 0-360 200 \
PK - Peak detector
RADIATED EMISSIONS
Frequenc Meter Det AF T345 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak PK Margin Azimuth Height Polarity

y Reading (dB/m) Fltr/Pad (dB) Reading (dBuv/m) (dB) Limit (dB) (Degs) (cm)

(GHz) (dBuv) (dB) (dBuv/m) (dBuv/m)
*1.339 44.09 PK2 29.4 -25.4 0 48.09 - - 74 -25.91 195 199 H
*1.341 32.59 MAv1 29.4 -25.4 0 36.59 54 -17.41 - - 195 199 H
*1.243 44.57 PK2 28.9 -25.5 0 47.97 - - 74 -26.03 195 102 \
*1.243 32.77 MAv1 28.9 -25.5 0 36.17 54 -17.83 - - 195 102 \
*4.925 49.92 PK2 34.1 -32.5 0 51.52 - - 74 -22.48 340 206 H
*4.925 38.91 MAv1 34.1 -32.5 0 40.51 54 -13.49 - - 340 206 H
*11.811 35.63 PK2 38.6 -24.1 0 50.13 - - 74 -23.87 340 102 H
*11.811 24.43 MAv1 38.6 -24.1 0 38.93 54 -15.07 - - 340 102 H
*4.925 52.65 PK2 341 -32.5 0 54.25 - - 74 -19.75 200 211 \
*4.925 41.77 MAv1 341 -32.5 0 43.37 54 -10.63 - - 200 211 \
*11.209 35.98 PK2 37.8 -25.1 0 48.68 - - 74 -25.32 200 201 \
*11.211 2491 MAv1 37.8 -25.1 0 37.61 54 -16.39 - - 200 201 \
*11.799 245 MAv1 38.6 -243 0 38.8 54 -15.2 - - 195 102 \
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REPORT NO: 15U21052-E1V2
ECC ID: SXNWYSBMVGX4I

DATE: OCTOBER 12, 2015
IC ID: 20569-WYSBMVGX4I

10.2.3. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

'\ZRUL Fremont,5m Chomber B 16 Aug 2815 22:31:26
Restricted Bondedge
= Project Number: 15021852
1 Client:Sensity Systems Inc
Config:EUT + Laptop
Mode:DTS 2.4 BE H 11n HT2B8 2412
195 Tested by:0. Stoelting
gl: A IR I g
85 / ‘
N Peak Limjt CdBuU/m) /}
s 75 / |
fus] I
E |
=
6 f
!
55 Average Limit (dBuUym) , “M /
f
iy Ll m ok " " Ll Lo " T Lok by PR
Lot Ty I\J'nw i TP m TR Ahia b i
“© T
35
2. 31 18.5MH=z/ 2.415
Frequency (GHz)
Range (6Hz) REU/UB  Ref/Atin  Det/Avg Tupe Sucep Pls  Foups/fode FPosition Range (GHi) REWUBN  Ref/Attn  Det/Avg Tupe Secep Pts #ups/fods Position
1:2.312.415 MG/ 16/I8  PEAK/Par Avg(RMS)  ZBmsec(Puto) 8EA1  MXH 26 degs H | 2:2.312.415  INC-6BI/M  187/10  AER/Par hgRUS)  2nsectPuto) BBB1  10DTAUS 216 degs H
Low Channe! Bandedge Method AD - H.TST 38915 4 Jun 2815 Rev 9.5 24 Jun 2815

HORIZONTAL DATA

Marker Frequency Meter Det AF T345 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)

(dBuv) (dBuV/m) (dBuv/m)

1 *2.39 43.02 Pk 32 -24.1 0 50.92 - 74 -23.08 216 198 H

2 *2.39 44.86 Pk 32 -24.1 0 52.76 74 -21.24 216 198 H

3 *2.39 30.99 RMS 32 -24.1 0 38.89 - 216 198 H

4 *2.39 31.56 RMS 32 -24.1 0 39.46 216 198 H
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015

ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I
VERTICAL PEAK AND AVERAGE PLOT
WZEUL FREMONT, 3m Chamber 17 Aug 2815 17:53:07
Restricted Bondedge
= Project Number: 15021852
1 Client Sensity Systems Inc
Config:EUT + Laptop
Mode:DTS 2.4 BE U 11n HTZ2B 2412
195 Tested by:0. Stoelting
T e
95 /
/,_____,,,WM
g es /
2 /
b FPeok Limit (dBulU/m2 |
A |
~ !
3 65 ‘
[a5) f
3 {
55 Averagel Limit (dBulU/m) }
Lloabal il A e A e
® _.m»‘gww
35
2. 31 18 . 5MH=/ 2.415
Frequency (GHz)
Range (612) [T VB g Tgp Sucep Plo  #5ups/ode  Position Range (Ghi) et U VB g Tgp Secep Pte  Fups/Mode  Fosition
1:2.31-2.415 PERK INC-3B) M Pur Avg(RMS)  Auto/Cpled BBBI  Inf/MAKH 318 dege 398 co| 2:2.31-2.415 AR H-38) M Pu AvgURNS)  Auto/tpled 83B1  1BB/TAUG 310 dege 398 n U
Low Chonnel Bondedge Method AD - Uertical .TST 39763 12 Jun 2814 Rev 8.5 22 Jul 2814
VERTICAL DATA
Marker Frequency Meter Det AFT119 Amp/Cbi/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
1 2.39 50.05 PK 32 -22.4 0 59.65 - - 74 -14.35 310 398 \
2 2.39 48.83 PK 32 -22.4 0 58.43 - - 74 -15.57 310 398 \
3 2.39 33.65 RMS 32 -22.4 0 43.25 54 -10.75 - - 310 398 \
4 2.39 33.68 RMS 32 -22.4 0 43.28 54 -10.72 - - 310 398 \2
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:LJL Fremont,5m Chomber B 16 Aug 2815 28:38:06
Restricted Bondedge
= Project Number: 15021852
1 Client:Sensity Systems [nc
Config:EUT + Laptop
Mode:DTS 2.4 BE H 11n HT28 2462
195 Tested by:0. Stoelting
9E e
B5 M,
- \
by ‘\ FPeak Limit (dBuU/m)
3 75 T
- \
3
6|: \
M P
Mﬂver‘age Limit CdBulU/m)
55 ™
\- Mmu " bbbl i, iAo kel de Lol Nkl i o kol Vi Sadildal
=
4 W%
35
2.46 18.3MH=z/ 2.563
Frequency (GHz)
Ronge (6Hz) REUUB  Ref/Altn Dat/Avg Tupe Sueep Pls  ¥ops/fode FPosition Range (GHiz) REWAUBH  Ref/Attn Det/Avg Type Susep Pts  #ups/fods  Position
1:2.46-2.563  IMC-6dB)/AM 167/18  PEAK/Pur Avg(RHS)  2meec(uto) B3I MAKH 10 degs H | 2:2.46-2.563  IMC-6B)/M  187/18  AUER/Fur Aug(RMS) 2Bnsecthutc) 001 1EBTAUG 138 degs H
High Chonnel Bondsdge Method AD - H.TST 38915 4 Jun 2815 Rev 9.5 24 Jun 2815
HORIZONTAL DATA
Marker Frequency Meter Det AFT345 Amp/Cbi/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.484 49.04 Pk 325 -24 0 57.54 - - 74 -16.46 130 132 H
2 *2.484 49.54 Pk 325 -24 0 58.04 - - 74 -15.96 130 132 H
3 *2.484 32.55 RMS 325 -24 0 41.05 - - - - 130 132 H
4 *2.484 32.46 RMS 325 -24 0 40.96 - - - - 130 132 H
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015

ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I
VERTICAL PEAK AND AVERAGE PLOT
WZEUL Fremont,5m Chomber B 16 Aug 2815 20:26:48
Restricted Bondedge
= Project Number: 15021852
1 Client Sensity Systems Inc
ConfigiEUT + Laptop
Mode:DTS 2.4 BE U 11n HT2B 2462
185 Tested by:0. Stoelting
SNIPUBY WV
gl:
85
2 |
~ | Peak Limit (dBul/m2
375 Wy
@ M
K fehy
v £
s el
M S
AVerage Limit CdBulU/m)
55
3 Mm.ml L | " 4 m " A A Ak bl I e o o A el ¥
El
45
35
2.46 8. 3MH=z/ 2.563
Frequency (GHz)
Range (6Hz) RBUAUBU  Ref/Attn Det/Avg Type Sueep Pis  #oups/fode Position Range (GHz) REWUBW  Ref/Attn Det/Avg Typs Sueep Pt H5ups/Mode  Position
g 6. 1" dB) [: AK A MS) £ 0] L 8
High Chonnel Bandedge Method AD - U.TST 38915 4 Jun 2815 Rev 9.5 24 Jun 2815
VERTICAL DATA
Marker Frequency Meter Det AFT345 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) +/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuv/m)
1 *2.484 57.35 Pk 325 -24 0 65.85 - - 74 -8.15 88 106 A
2 *2.484 58.69 Pk 325 -24 0 67.19 - - 74 -6.81 88 106 Vv
3 *2.484 39.2 RMS 325 -24 0 47.7 - - - - 88 106 A
4 *2.484 39.7 RMS 325 -24 0 48.2 - - - - 88 106 v
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

I ~UL Fremont,5m Chomber B 16 Aug 2815 22:081:47
Rodioted Emissions 3-Meters
= Project Number: 15021852
18 Client:Sensity Systems Inc
Config:ELT
Mode:DTS 2.4 HARM 11n HT20 2412
g5 Tested by:0. Stoelting
a5
Peok Limit (dBul/m)
75
‘e
~
3 65
[as)
o ~
z Avg Limit (dBuU/m)
5|:
45 4
MW et 3
da oy "
. OO ROl
e N
25
1 18 18
Frequency (GHz)
Range (@) RRUABU  Ref/fitn Dt/Avg Tupe S Pls Fps/fode Position Range (G REWURI  Ref/Attn  Det/Avg Type Siesp  Phs Aoups/fods Position
1143 H(-6d8) /38 G718 PEAK/Par Avg(RNS)  2Bmec(huto) 6031 HAXH B-360deg 3318 WCEE)/38  B1/8 FERK/Fur Mvg(RHS)  STdnsec(huto) 18k HA 8-36Adegs H
DTS _2.4_HARM_11n HT28 2412.DAT 38315 16 Jun 2815 Rev 9.5 24 Jun 2815

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

LOW CHANNEL VERTICAL

' <UL Fremont,5m Chamber B 16 Aug 2815 22:01:47
Rodioted Emissions 3-Meters
= Project Number: 15021852
19 Client:Sensity Systems Inc
Canfig:EUT
Mode:DTS 2.4 HARM 11n HT20 2412
95 Tested by:0. Stoelting
8|:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
[as]
o
~ Avg Limit (dBuU/m)
5|:
4C 5 &
2 g Q
o
3|: F——
o5
1 18 18
Frequency (GHz)
Ronge (6H) REU/UB  Ref/Altn Dst/Avg Tupe Suecp Pla ¥owps/fode Fasition Range (Gliz) REWABH  Ref/Attn  Det/Avg Type Suep Pts  Foups/fiods  Position
DTS 2.4 HARM_11n HT20 2412 .DAT 38915 16 Jun 2815 Rev 9.5 24 Jun 2815

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.

Page 73 of 92

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701)
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

LOW CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *1.318 37.27 Pk 29.4 -25.4 0 41.27 - - 74 -32.73 0-360 199 H
2 *1.401 36.66 Pk 29.3 -25.3 0 40.66 - - 74 -33.34 0-360 199 \
3 *4.823 36.75 Pk 34.3 -31.6 0 39.45 - - 74 -34.55 0-360 101 H
4 *11.892 29.1 Pk 38.6 -249 0 42.8 - - 74 -31.2 0-360 101 H
5 *4.825 41.57 Pk 34.3 -31.6 0 44.27 - - 74 -29.73 0-360 101 \
6 *12.472 28.5 Pk 38.7 -24.6 0 42.6 - - 74 -31.4 0-360 199 \
PK - Peak detector
RADIATED EMISSIONS
Frequenc Meter Det AF T345 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak PK Margin Azimuth Height Polarity
y Reading (dB/m) Fltr/Pad (dB) Reading (dBuv/m) (dB) Limit (dB) (Degs) (cm)
(GHz) (dBuv) (dB) (dBuV/m) (dBuV/m)
*1.316 44.57 PK2 29.4 -25.4 0 48.57 - - 74 -25.43 200 201 H
*1.319 32.71 MAv1 29.4 -25.4 0 36.71 54 -17.29 - - 200 201 H
*1.401 44.82 PK2 29.3 -25.3 0 48.82 - - 74 -25.18 200 201 \
*1.399 32.57 MAv1 29.4 -25.3 0 36.67 54 -17.33 - - 200 201 \
*4.823 46.35 PK2 343 -31.6 0 49.05 - - 74 -24.95 340 101 H
*4.825 33.94 MAv1 343 -31.6 0 36.64 54 -17.36 - - 340 101 H
*11.894 35.7 PK2 38.6 -24.9 0 49.4 - - 74 -24.6 340 101 H
*11.89 24.72 MAv1 38.6 -24.9 0 38.42 54 -15.58 - - 340 101 H
*4.824 50.11 PK2 343 -31.6 0 52.81 - - 74 -21.19 352 217 \
*4.824 37.43 MAv1 343 -31.6 0 40.13 54 -13.87 - - 352 217 \
*12.471 35.97 PK2 38.7 -24.6 0 50.07 - - 74 -23.93 352 200 )
*12.472 24.71 MAv1 38.7 -24.6 0 38.81 54 -15.19 - - 352 200 )
*11.799 24.5 MAv1 38.6 -24.3 0 38.8 54 -15.2 - - 195 102 "
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

MID CHANNEL HORIZONTAL

WWI:UL Fremont,5m Chomber B 16 Aug 2815 21:31:40
Rodioted Emissions 3-Meters
= Project Number: 15021852
19 Client:Sensity Systems Inc
Canfig:EUT
Mode:DTS 2.4 HARM 11n HT28 2437
95 Tested by:0. Stoelting
8|:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
fus]
o
~ Avg Limit (dBuU/m)
5|:
45 .
WM ool W 3 o
oo "o
35 - m.mT il NV Rt
i pre L
o5
1 18 18
Frequency (GHz)
Ronge (6H) REU/UB  Ref/Attn Dst/Avg Tupe Suecp Plo  ¥oups/fode FPasition Range (Gliz) REWABH  Ref/Attn  Det/Avg Type Secop Pts  Foups/flods  Position
13 HC-6d8)/3k 167718 PEAK/Par Avg(RHS)  2Bmsec(Puto) 6881 HAXH B-38degs H | 3:3-18 MCEE)/38  BI/8 PERK/Pur Avg(RIS)  STdmsec(Auto) I8k PAKH 8-368degs H
DTS 2.4 HARM_11n_HT20 2437.DAT 38915 16 Jun 2815 Rev 9.5 24 Jun 2815

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

MID CHANNEL VERTICAL

<UL Fremont,5m Chamber B 16 Aug 2815 21:31:48

11

Rodioted Emissions 3-Meters
= Project Number: 15021852
19 Client:Sensity Systems Inc
Config:ELT
Mode:DTS 2.4 HARM 11n HT28 2437
95 Tested by:0. Stoelting
8|:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
[as]
o
~ Avg Limit (dBuU/m)
5|:
45 2 e
2 Q
o
3|:
o5
1 18 18
Frequency (GHz)
Ronge (6H) REU/UB  Ref/Altn Dst/Avg Tupe Suecp Pla ¥owps/fode Fasition Range (Gliz) REWABH  Ref/Attn  Det/Avg Type Suep Pts  Foups/fiods  Position
DTS 2.4 HARM_11n_HT20 2437.DAT 38915 16 Jun 2815 Rev 9.5 24 Jun 2815

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

MID CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *1.231 37.97 Pk 28.8 -25.5 0 41.27 - - 74 -32.73 0-360 199 H
2 *1.123 37.66 Pk 27.8 256 0 39.86 - - 74 -34.14 0-360 101 Vv
3 *4.872 39.39 Pk 34.2 -32.4 0 41.19 - - 74 -32.81 0-360 200 H
4 *11.807 27.77 Pk 38.6 -24.1 0 42.27 - - 74 -31.73 0-360 200 H
5 *4.872 42.82 Pk 34.2 324 0 44.62 - - 74 -29.38 0-360 101 %
6 *11.078 29.42 Pk 37.8 -25.3 0 41.92 - - 74 -32.08 0-360 200 \
PK - Peak detector
RADIATED EMISSIONS
Frequenc Meter Det AF T345 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak PK Margin Azimuth Height Polarity
y Reading (dB/m) Fltr/Pad (dB) Reading (dBuv/m) (dB) Limit (dB) (Degs) (cm)
(GHz) (dBuv) (dB) (dBuV/m) (dBuV/m)
*1.231 44.36 PK2 28.8 -25.5 0 47.66 - - 74 -26.34 352 200 H
*1.231 32.7 MAv1 28.8 -25.5 0 36 54 -18 - - 352 200 H
*1.122 44.68 PK2 27.8 -25.6 0 46.88 - - 74 -27.12 352 102 \
*1.124 32.8 MAv1 27.8 -25.6 0 35 54 -19 - - 352 102 \
*4.873 48.49 PK2 34.2 -32.4 0 50.29 - - 74 -23.71 342 157 H
*4.873 36.04 MAv1 342 -32.4 0 37.84 54 -16.16 - - 342 157 H
*11.807 35.56 PK2 38.6 -24.1 0 50.06 - - 74 -23.94 342 200 H
*11.806 24.6 MAv1 38.6 -24.1 0 39.1 54 -14.9 - - 342 200 H
*4.873 50.13 PK2 342 -32.4 0 51.93 - - 74 -22.07 205 124 \
*4.874 37.61 MAv1 34.2 -32.4 0 39.41 54 -14.59 - - 205 124 \
*11.078 36.41 PK2 37.8 -25.3 0 48.91 - - 74 -25.09 205 200 \
*11.079 25.42 MAv1 37.8 -25.3 0 37.92 54 -16.08 - - 205 200 \
*11.799 24.5 MAv1 38.6 -24.3 0 38.8 54 -15.2 - - 195 102 "
Page 77 of 92
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701)
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

HIGH CHANNEL HORIZONTAL

<UL Fremont,5m Chamber B 16 Aug 2815 21:02:28

11

Rodioted Emissions 3-Meters
= Project Number: 15021852
19 Client:Sensity Systems Inc
Canfig:EUT
Mode:DTS 2.4 HARM 11n HT20 2462
95 Tested by:0. Stoelting
Bl:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
fus]
o
~ Avg Limit (dBuU/m)
5|:
= 1 4
4 I 2 ot
WW 1 " gl
35 oL e m W &
G g
o5
1 18 18
Frequency (GHz)
Ronge (6H) REU/UB  Ref/Attn Dst/Avg Tupe Suecp Plo  ¥oups/fode FPasition Range (Gliz) REWABH  Ref/Attn  Det/Avg Type Secop Pts  Foups/flods  Position
13 HC-6d8)/3k 167718 PEAK/Par Avg(RHS)  2Bmsec(Puto) 6881 HAXH B-38degs H | 3:3-18 HC-6B)/38  BI/B  PERK/Par Avg(RHS)  STnsec(uto) I8k MY 8-368degs H
DTS 2.4 HARM_11n_HT20 _2462.DAT 38915 16 Jun 2815 Rev 9.5 24 Jun 2815

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

HIGH CHANNEL VERTICAL

' <UL Fremont,5m Chamber B 16 Aug 2815 21:02:20
Rodioted Emissions 3-Meters
= Project Number: 15021852
19 Client:Sensity Systems Inc
Canfig:EUT
Mode:DTS 2.4 HARM 11n HT20 2462
95 Tested by:0. Stoelting
8|:
Peak Limit C(dBulU/m)
75
‘e
3 5
3 6
[as]
o
~ Avg Limit (dBuU/m)
5|:
= ?
4 5 o
2 o
3|: TV
o5
1 18 18
Frequency (GHz)
Ronge (6H) REU/UB  Ref/Altn Dst/Avg Tupe Suecp Pla ¥owps/fode Fasition Range (Gliz) REWABH  Ref/Attn  Det/Avg Type Suep Pts  Foups/fiods  Position
DTS 2.4 HARM_11n_HT20 _2462.DAT 38915 16 Jun 2815 Rev 9.5 24 Jun 2815

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at
least 20dB below the specification limit.
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

HIGH CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *1.269 36.35 Pk 29.1 -25.4 0 40.05 - - 74 -33.95 0-360 101 H
2 *1.388 36.18 Pk 29.4 -25.3 0 40.28 - - 74 -33.72 0-360 101 \
3 *4.924 40.73 Pk 34.1 -32.5 0 42.33 - - 74 -31.67 0-360 101 H
4 *11.813 27.87 Pk 38.6 -24.1 0 42.37 - - 74 -31.63 0-360 199 H
5 *4.926 44.25 Pk 34.1 -32.5 0 45.85 - - 74 -28.15 0-360 199 \
6 *11.058 29.34 Pk 37.8 -25.3 0 41.84 - - 74 -32.16 0-360 199 \
PK - Peak detector
RADIATED EMISSIONS
Frequenc Meter Det AF T345 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak PK Margin Azimuth Height Polarity
y Reading (dB/m) Fltr/Pad (dB) Reading (dBuv/m) (dB) Limit (dB) (Degs) (cm)
(GHz) (dBuv) (dB) (dBuV/m) (dBuV/m)
*1.269 44.97 PK2 29.1 -25.4 0 48.67 - - 74 -25.33 205 102 H
*1.27 32.78 MAv1 29.2 -25.4 0 36.58 54 -17.42 - - 205 102 H
*1.388 44.43 PK2 29.4 -25.3 0 48.53 - - 74 -25.47 205 102 \
*1.388 32.57 MAv1 29.4 -25.3 0 36.67 54 -17.33 - - 205 102 \
*4.925 49.39 PK2 34.1 -32.5 0 50.99 - - 74 -23.01 61 103 H
*4.923 36.88 MAv1 341 -32.5 0 38.48 54 -15.52 - - 61 103 H
*11.815 35.92 PK2 38.6 -24.2 0 50.32 - - 74 -23.68 61 199 H
*11.812 24.61 MAv1 38.6 -24.1 0 39.11 54 -14.89 - - 61 199 H
*4.924 51.27 PK2 341 -32.5 0 52.87 - - 74 -21.13 200 277 \
*4.924 39.16 MAv1 34.1 -32.5 0 40.76 54 -13.24 - - 200 277 \
*11.057 36.9 PK2 37.7 -25.3 0 49.3 - - 74 -24.7 200 200 \
*11.059 25.44 MAv1 37.8 -25.3 0 37.94 54 -16.06 - - 200 200 \
*11.799 24.5 MAv1 38.6 -24.3 0 38.8 54 -15.2 - - 195 102 "
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REPORT NO: 15U21052-E1V2
ECC ID: SXNWYSBMVGX4I

DATE: OCTOBER 12, 2015
IC ID: 20569-WYSBMVGX4I

10.3. WORST-CASE BELOW 1 GHz

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, HORIZONTAL)

HORIZONTAL PLOT

9:LJL Fremont,5m Chamber A

31

Aug 2815 22:19:51

Rodioted Emissions — 3 Meters
Project Number: 15021852

85 Client:Sensity System Inc.
Config:EUT Only
Mode:Below 1GHz DTS
75 Tested by:D. Stoelting
65 :
55 H

45 UPRETEEmTT

s

aU7m)

(dBul/m)

35

25

1;\“““””‘% .WM/ \\%

20N
LA

1000

186

Frequency (MHz)

Range (PHz) UV Ref/Aitn Dot/Avg Type
1:38-280 120k (-6dB)/1N 9718 PEAK/LogPur—Video

Foups/ M

Sueep Pis
fnsec(fute) 4881 HAXH

lode

Position Range (HHz)
0-36Adegs H | 3:200-1800

RENABN  Ref/Attn  Det/Avg Tupe
128k(-6dB)/IN  57/IB PEAK/LogPur-Videa

Sucep Pis  ¥oups/fode Fosition
Jnsec(fute) 8881 MAYH 8-36ddegs H

p.TST 36815 15 Jul 2@14

Rev 9.5 24 Jun 2015
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, VERTICAL)

VERTICAL PLOT

9l:LlL Fremont,5m Chomber A 31 Aug 2815 22:19:51
Rodioted Emissions — 3 Meters
Project Number: 15021852
85 cl i;r\t:Sensity System Inc
Config:ELT Only
Mode:Below 1GHz DTS
75 Tested by:0. Stoelting
6|:
55
G s 6 (
3 45 (o RS | W1V P! A
@ P
S %
35 _@' f ¥ 18
o Y \ ﬁ\ ]
f \ ‘ o
o5 bt AN ! b ol =} W ,,,,,,,
X N JM WWA WN W \“M W MMW
1 =
5
36 186 1880
Frequency (MHz)
orss O RBUBL T Ref/fiin Dotffvg Tps G Fio fowollode Position Famgo Oy BB~ Rof/ftin  Dob/ing Ture Seep Fie Hopello Fosition
b.TST 38315 15 Jul 2014 Rev 9.5 24 Jun 2815
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REPORT NO: 15U21052-E1V2
ECC ID: SXNWYSBMVGX4I

DATE: OCTOBER 12, 2015
IC ID: 20569-WYSBMVGX4I

Below 1G Data

Trace Markers

Marker Frequency Meter Det AF T477 Amp/Cbl Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading (dB/m) (dB/m) Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m)
2 *111.515 53.91 Pk 16.8 -30.5 40.21 43.52 -3.31 0-360 299 H
3 *135.6338 56.58 Pk 17.3 -30.3 43.58 43.52 .06 0-360 199 H
5 *122.1825 56.81 Pk 17.7 -30.4 44.11 43.52 .59 0-360 101 Vv
6 *133.6575 58.95 Pk 17.4 -30.3 46.05 43.52 2.53 0-360 101 Vv
7 *240.7 50.76 Pk 15.5 -29.7 36.56 46.02 -9.46 0-360 101 H
4 49.4225 56.48 Pk 12 -31 37.48 40 -2.52 0-360 101 Vv
1 49.89 45.39 Pk 11.8 -31 26.19 40 -13.81 0-360 399 H
10 239.3 46.81 Pk 15.5 -29.7 32.61 46.02 -13.41 0-360 199 Vv
11 413.7 35.52 Pk 20.1 -29 26.62 46.02 -19.4 0-360 100 "
8 421.9 37.33 Pk 20.3 -28.9 28.73 46.02 -17.29 0-360 101 H
9 823.3 34.59 Pk 25.6 -27.9 32.29 46.02 -13.73 0-360 101 H
* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector
Radiated Emissions
Frequency Meter Det AF T477 Amp/Cbl Corrected QPk Limit Margin | Azimuth | Height | Polarity
(MHz) Reading (dB/m) (dB/m) Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
*111.4131 48.88 Qp 16.8 -30.4 35.28 43.52 -8.24 249 297 H
*135.5245 54.59 Qp 17.3 -30.3 41.59 43.52 -1.93 221 225 H
*122.0671 53.01 Qp 17.7 -30.4 40.31 43.52 -3.21 213 102 \"
*133.3507 54.85 Qp 17.5 -30.3 42.05 43.52 -1.47 229 102 \"
*240.717 44.05 Qp 15.5 -29.7 29.85 46.02 -16.17 229 102 H
49.6049 53.06 Qp 12 -31 34.06 40 -5.94 347 108 \"
49.8862 38.85 Qp 11.8 -31 19.65 40 -20.35 0 398 H
239.2659 32.28 Qp 15.5 -29.7 18.08 46.02 -27.94 229 198 \"
413.6975 31.65 Qp 20.1 -29 22.75 46.02 -23.27 229 101 \"
421.8854 34.67 Qp 20.3 -28.9 26.07 46.02 -19.95 229 102 H
823.2928 28.28 Qp 25.6 -27.9 25.98 46.02 -20.04 229 102 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

Qp - Quasi-Peak detector
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGXA4I

11. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 8.8
Frequency of Emission (MHz) Conducted Limit (dBuV)
uasi-peak Average
0.15-0.5 B to 56 56 to 46
0.5-5 56 46
5-30 Gl S0
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm above the
horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise noted as
quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.

RESULTS
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

6 WORST EMISSIONS

LINE1PLOT

UL Fremont, CA CE Room 29 Aug 20815 17:38:42
Conducted RFI Uoltage

Project No: 15021852

92 Client Nome:Sensity Systems Inc.
Model/Device:Ligth Controller
Test Uolt/Freq: 128U, 6BHz

g7 Test By:A. Escemilla

182

72

02

52

o
oL
A

CE
=t

IS
g
Q

dBul Line-L1

32

12 Ve \M
Y

18

[@)]

5]
Frequency (MHz)

Range [MHz1 RBU/UBW Ref/Attn  Det/Avg Mode Sweep Fts 5w Rerge (MHz) RBL/UBL Ref/Attn  Det/Avg Mode Sueep Pis  #Sups/M
1:.15-34 G C-6dBI/ - 82/18 Ph/fv I=/4. 5kHz 6635  1/1

FCCI5S CE Closs B 158kHz-38MHz Stepping . T5T 1 14 Moy 2615 Rev 9.5 26 Moy 2815

LINE 1 RESULTS
Range 1: Line-L1.15 - 30MHz

Marker Frequency Meter Det T24 1L L1 LC Cables Corrected CFR 47 Margin CFR 47 Margin
(MHz) Reading 183 Reading Part 15 (dB) Part 15 (dB)
(dBuV) dBuV Class B QP Class B
Avg

1 .159 43.99 Pk 13 0 45.29 65.52 -20.23 - -
2 .168 25.48 Av 1.2 0 26.68 - - 55.06 -28.38
3 .285 41.23 Pk .6 0 41.83 60.67 -18.84 - -
4 .2715 25.06 Av .6 0 25.66 - - 51.07 -25.41
5 4065 42.07 Pk 4 0 42.47 57.72 -15.25 - -
6 4065 28.74 Av 4 0 29.14 - - 47.72 -18.58
7 4785 41.81 Pk 4 0 42.21 56.37 -14.16 - -
8 4785 33.67 Av 4 0 34.07 - - 46.37 -12.3
9 7125 41.26 Pk 3 0 41.56 56 -14.44 - -
10 .726 22.62 Av 3 0 22.92 - - 46 -23.08
11 231 35.56 Pk .2 1 35.86 56 -20.14 - -
12 2.301 21.89 Av .2 1 22.19 - - 46 -23.81
13 14.505 40.05 Pk .2 2 40.45 60 -19.55 - -
14 14.505 27.99 Av .2 .2 28.39 - - 50 -21.61

Pk - Peak detector
Av - Average detection
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015

ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I
182UL Fremont, CA CE Room 29 Aug 2815 17:38:42
Conducted RFI Uoltage
Project No:i15UZ21852
92 Client Nome:Sensity Systems Inc.
Model/Device:Ligth Control ler
Test Volt/Freq: 126U, 6B8Hz
g Test ByiA. Escomil la
72
S‘ 52
g —
4 52 FR--4 artt- S b B-Airg
> T—
g I5 17
T 4pls a Eo o5
o)
of 203
32 7 st A M I AL AN YA, 4
5 108 :_DZ ! o
& 204
22
12
|
15 1 14 38
Frequency (MHz)
Rang= (HHz) REI/UBH Ret/Attn  Det/Avg Mode Susep Pt #5u]  Range (MH2) RBL/UBL Ref/Attn  Det/Avg Hods Susep Fte  #oups/N
FCCI5S CE Closs B 158kHz-38MHz Stepping.TST | 14 Moy 2815 Rev 9.5 26 Moy 2815

LINE 2 RESULTS
Range 2: Line-L2 .15 - 30MHz

Marker Frequency Meter Det T24 1L L2 LC Cables Corrected CFR 47 Margin CFR 47 Margin

(MHz) Reading 283 Reading Part 15 (dB) Part 15 (dB)
(dBuv) dBuV Class B QP Class B
Avg
15 .159 41.4 Pk 1.4 0 42.8 65.52 -22.72 - -
16 .1995 245 Av 1 0 25.5 - - 53.63 -28.13
17 .303 41.89 Pk .6 0 42.49 60.16 -17.67 - -
18 339 27.65 Av .5 0 28.15 - - 49.23 -21.08
19 4785 44.05 Pk 4 0 44.45 56.37 -11.92 - -
20 4785 34.19 Av 4 0 34.59 - - 46.37 -11.78
21 .591 41.18 Pk 3 0 41.48 56 -14.52 - -
22 6225 27.88 Av 3 0 28.18 - - 46 -17.82
23 2.616 35.86 Pk 2 1 36.16 56 -19.84 - -
24 2.6835 241 Av 2 A 24.4 - - 46 -21.6
25 14.6715 40.28 Pk 2 2 40.68 60 -19.32 - -
26 14.595 29.11 Av 2 2 29.51 - - 50 -20.49

Pk - Peak detector
Av - Average detection
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

LINE 1 PLOT

UL-RTF EMC 18 Aug 2815 18:87.28
FCC PART 15, SUBPART B

MANUFACTURER ; SENSITY SYSTEMS, INC.
PROJECT#: 18832903

MODEL# : 486V6EHz MODEL

RED=0GF BLUE=CAV MAINS-LINE

186 TESTED BY:
a5
74
~ [ CLASS B 0P LIMIT
ﬁm .............................
TR TSN R P
o DTl
I 2 T S CLAss. B AWERAGE  LIMIT.
1N R S AT
- |
40
2:\ i i MARARAY

Frequency (MHz)

LINE 1 RESULTS

Range 1: Range: 2 .15 - 30MHz
Frequency Meter Det LISNO02- ATA508 & Corrected CLASS B QP Margin CLASS B Margin
(MHz) Reading 003_Due 509 DUE Reading LmMIT (dB) AVERAGE (dB)
(dBuv) 2015-09-30 2016-07-31 dB(uVolts) LiMIT
.15225 29.13 Qp 4 9.3 38.83 65.88 -27.05 - -
.15225 24.06 Ca 4 9.3 33.76 - - 55.88 -22.12
.18375 18.45 Qp 3 9.3 28.05 64.31 -36.26 - -
.18375 13.91 Ca 3 9.3 23.51 - - 54.31 -30.8
4425 24.42 Qp 1 9.4 33.92 57.01 -23.09 - -
4425 19.75 Ca 1 9.4 29.25 - - 47.01 -17.76
1.17825 18.47 Qp 0 9.4 27.87 56 -28.13 - -
1.17825 13.26 Ca 0 9.4 22.66 - - 46 -23.34
4.515 38.03 Qp 1 9.3 47.43 56 -8.57 - -
4.51275 17.71 Ca 1 9.2 27.01 - - 46 -18.99
22.84688 25.86 Qp 3 9.4 35.56 60 -24.44 - -
22.84575 23.68 Ca 3 9.4 33.38 - - 50 -16.62
Qp - Quasi-Peak detector
Ca - CISPR average detection
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REPORT NO: 15U21052-E1V2 DATE: OCTOBER 12, 2015
ECC ID: SXNWYSBMVGX4I IC ID: 20569-WYSBMVGX4I

LINE 2 PLOT

UL-RTP EMC 18 Aug 2A15 18:18:39
FCC PART 15, SUBFART B
MANUFACTURER ; SENSITY SYSTEMS, INC.

PROJECT#: 18832903
MODEL#: 486V6BHz MODEL

RED=0P BLUE=CAU MATNS-NEUTRAL
180 TESTED BY:

CLASS & QP LIMIT

__________________ CLass. B.AVERAGE. LIMLIT

DOfme g

dBCulaltsd

49 o A b /ﬂH\m\M .
TR AR

BRVEVITR'RIARA AL

$.S

Freguency (MHz)

LINE 2 RESULTS

Range 1: Range: 2 .15 - 30MHz
Frequency Meter Det LISNOO2- ATA508 & Corrected CLASS B QP Margin CLASS B Margin
(MHz) Reading 003_Due 509 DUE Reading umIT (dB) AVERAGE (dB)
(dBuV) 2015-09-30 | 2016-07-31 | dB(uVolts) umIT
.15225 29.31 Qp 4 9.3 39.01 65.88 -26.87 - -
.15225 24.31 Ca 4 9.3 34.01 - - 55.88 -21.87
44475 35.68 Qp 1 9.4 45.18 56.97 -11.79 - -
44475 31.05 Ca i 9.4 40.55 - - 46.97 -6.42
.55725 28.3 Qp 1 9.3 37.7 56 -18.3 - -
.55725 23.67 Ca 1 9.3 33.07 - - 46 -12.93
1.2615 28.16 Qp 0 9.4 37.56 56 -18.44 - -
1.25925 22.65 Ca 0 9.4 32.05 - - 46 -13.95
4.515 44.22 Qp 1 9.3 53.62 56 -2.38 - -

4.51725 23.95 Ca i 9.3 33.35 - - 46 -12.65
23.3115 23.32 Qp 3 9.4 33.02 60 -26.98 - -
23.3115 21.33 Ca 3 9.4 31.03 - - 50 -18.97

Qp - Quasi-Peak detector

Ca - CISPR average detection
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